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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.

The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.
Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account measurement
uncertainties for each testing system, but are based on the results of the compliance measurement.
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Address : No.4, Minsheng St., Tu-Cheng Dist., New Taipei City 23679, Taiwan
Manufacturer : FIH CO., LTD.

Trade Name : FIH

Model No. : EA211001,EC211001,EC211004

EUT Rated Voltage  DC 3.6V~4.45V

EUT Test Voltage *DC 3.85V

Measurement Standard : FCC CFR Title 47 Part 22 ; Part 24 ; Part 27
Measurement : FCC CFR Title 47 Part 2

Reference TIA/EIA 603-E 2016

KDB 971168 D01V0O3R01
ANSI C63.26 2015
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1. GENERAL INFORMATION
1.1 EUT Description
Product Name WCDMAJ/LTE/5G Mobile Phone
Model No. EA211001,EC211001,EC211004
Test Sample EA211001
Trade Name FIH
IMEI No. 35552737
FCC ID RYQEA211001
TX Frequency LTE Band 2/ NR ENDC n2: 1850MHz ~1910MHz

LTE Band 4: 1710MHz~1755MHz

LTE Band 5/ NR ENDC n5: 824MHz~849MHz

LTE Band 12: 699MHz~716MHz

LTE Band 30: 2305MHz~2315MHz

LTE Band 66/ NR ENDC n66: 1710MHz ~1780MHz

Rx Frequency LTE Band 2/ NR ENDC n2: 1930MHz ~1990MHz

LTE Band 4: 2110MHz ~2155MHz

LTE Band 5/ NR ENDC n5: 869MHz ~894MHz

LTE Band 12: 729MHz ~746MHz

LTE Band 30: 2350MHz~2360MHz

LTE Band 66/ NR ENDC n66: 2110MHz ~2200MHz

ENDC List ENDC_2A-n2, ENDC_2A-n5, ENDC_2A-n66, ENDC_5A-n2,
ENDC_5A-n66, ENDC_12A-n2, ENDC_12A-n66, ENDC_14A-n2,
ENDC_14A-n66, ENDC_30A-n2, ENDC_30A-n5, ENDC_30A-n66,
ENDC_66A-n2, ENDC_66A-n5, ENDC_66A-n66

Bandwidth LTE Band 2: 1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz
LTE Band 4: 1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz
LTE Band 5: 1.4MHz/3MHz/5MHz/10MHz

LTE Band 12: 1.4MHz/3MHz/5MHz/10MHz

LTE Band 30: 5MHz/10MHz

LTE Band 66: 1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz
NR ENDC n2(SCC 15/30KHz): 5MHz/10MHz/15MHz/20MHz
NR ENDC n5(SCC 15/30KHz): 5MHz/10MHz/15MHz/20MHz
NR ENDC n66(SCC 15/30KHz):
5MHz/10MHz/15MHz/20MHz/40MHz

Modulation PI12-BPSK/QPSK/16QAM/64QAM/256QAM
HW Version 51
SW Version EA211001 0110U
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1.2 Antenna List

No Manufacturer |Part No Antenna Type|Peak Gain

0.6 dBi for B2

0.4 dBi for B4/B66
'(A\MN;g) Monopole -5.1 dBi for B5

-2.9 dBi for B12

Tongda MEFLC61001A/ MEFLC61004A -0.3 dBi for B30

ANT1 -6.8 dBi for B2
(TRX) Loop -10.3 dBi for B4/B66

-2.0 dBi for B30
ANT2 Monopole -2.5 dBi for B5
(TRX) P -4.1 dBi for B12
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1.3 Operational Description

The EUT provide all functions described as above. The EUT is tested with maximum
rated TX power via the Base Station simulator.

DEKRA has verified the construction and function in typical operation. All the test
modes were carried out with the EUT in normal operation, which was shown in this
test report and defined

as:

ENDC_2A-n2
ENDC_ 2A-n5
ENDC_2A-n66
ENDC 5A-n2
ENDC_5A-n66
ENDC_12A-n2
ENDC_12A-n66
Test Mode: ENDC_ 14A-n2
ENDC_14A-n66
ENDC_30A-n2
ENDC_30A-n5
ENDC_30A-n66
ENDC_66A-n2
ENDC_66A-n5
ENDC_66A-n66

Note:

1.

WWAN Module ant0 support TX/RX and support ENDC NR functions.

2. WWAN Module ant1 support TX/RX(HB) and support ENDC NR functions.
3.
4. All operation modes has been verified and the report shows the worst case mode.

WWAN Module ant2 support TX/RX(LB) and support ENDC NR functions.
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1.4 Configuration of tested System

(a) Configuration of Radiated measurement

EUT

Radio

Communication
Analyzer

(b) Configuration of Conducted measurement

EUT

Radio
Communication
Analyvzer

1.5 EUT Setup Procedures

(1) Setup the EUT and simulators as shown on 1.3

2

4

(2) Turn on the power of all equipments.
(3) The EUT link with base station and it will continue receive the signal.
(4) Repeat the above procedure (3).
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1.6 Test Facility
Ambient conditions in the laboratory:

Items Required (IEC 68-1) Actual Laboratory
Temperature (°C) 15-35 19~25 Linkou (Valley)
Humidity (%RH) 25-75 42 ~ 58 Linkou (Valley)
USA : FCC Registration Number: TW3023
Canada : IC Registration Number: 4075A

Site Description: Accredited by TAF
Accredited Number: 3023

Test Laboratory: = DEKRA Testing and Certification Co., Ltd

Address: No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,
Taiwan, R.O.C.

Phone number: 886-2-8601-3788

Fax number: 886-2-8601-3789

Email address: info.tw@dekra.com

Website: http://www.dekra.com.tw
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2,

Technical Test

21. Summary of test result

Test Item FCC Reference section FCC Limit Result
§2.1046 <7 Watts for §22.913(a)
§22.913(a) <2 Watts for §24.232(c)
RF Output Power §24.232(c) <0.25 Watts for §27.50(a) Pass
<3 Watts for §27.50(c)
§27.50(a, ¢, d) <1 Watts for §27.50(d)
§2.1049
: . §22.863 o
Occupied Bandwidth Within the frequency range Pass
§24.238(b)
§27.53(a, g, h)
| - §2.1051 <-13dBm
Spurious Emlss.lon at §22.917(a) <-13dBm / <-25dBm / Pass
Antenna Terminals §24.238(a) <-31dBm / <-37dBm /
§27.53(a, g, h) <-40dBm for §27.53(a.4)
§2.1051
o §22.917(a) <-13dBm
Conducted Emission Pass
§24.238(a) <-40dBm for §27.53(a.4)
§27.53(a, g, h)
§2.1053
Field Strength of §22.917(a) <-13dBm Pass
Spurious Radiation §24.238(a) <-40dBm for §27.53(a.4)
§27.53(a, g, h)
52.1955 +2.5 for §22.355
<i2. m for :
Frequency Stability for §22.355 o PP S
Within the frequency range Pass
Temperature & Voltage §24.235
for §24.235, §27.54
§27.54
§22.913 (d)
Peak to Average Ratio §24.232 (d) <13dB Pass
§27.50
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2.2. List of test Equipment
Conducted /CTR
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent N9010A | MY54510357 | 2021/05/18
Directional coupler Agilent 87300C | MY44300353 | 2020/12/03
Directional coupler Agilent 778D-012 50550 2020/12/03
Standard T t
andard femperatire WIT TH-1S-B  |EQ-201-00146| 2021/05/18
& Humidity Chamber
DC power supply Agilent E3610A MY40009845 | 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08
Radiated / Site3
Instrument Manufacturer Type No. Serial No Cal. Date
Bilog Antenna Schaffner Chase | CBL6112B 2907 2021/02/26
Horn Antenna R&S 9120D 556 2021/05/04
Pre-Amplifier Agilent 87405C MY55380068 | 2020/09/10
Spectrum Analyzer Agilent N9010A | MY34510357 | 2021/05/18
DC power supply Agilent E3610A | MY40009845| 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08

2.3.

Measurement Uncertainty

Conducted Emission

The measurement uncertainty of confidence of 95% is evaluated as + 1.52 dB
Radiated Emission (Below 1GHz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.22 dB
Radiated Emission (Above 1GHz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.08 dB

Page: 11 of 257



Report No.: 2150419R-E3042110012-A P DE KRA

3. Conducted Output Power Measurment

3.1. Test Specification

According to FCC Part 2.1046, 22.913, 24.232, 27.50

3.2. Test Setup

IZI Radio
EUT Communication
‘ Analvzer
3.3. Limits
Band Limit
NR ENDC n2/1900 EIRP <2W
NR ENDC n5/850 ERP <7W
NR ENDC n661700 EIRP <1W

3.4. Test Procedure
The EUT is tested with maximum rated TX power via the Base Station simulator, and

the output power was measured at the antenna terminals of the EUT.
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3.5. Test Result of Maximum Power Output
ENDC 5A_n2: LTE Band 5 Maximum power 0.11 dBm
n2 (1900MHz) 5MHz 10MHz 15MHz 20MHz
Channel 370500 | 376000 | 381500 | 371000 | 376000 | 381000 | 371500 | 376000 | 380500 | 372000 | 376000 | 380000
Modulation| Frequency (MHz) | 1852.5 | 1880 | 1907.5| 1855 | 1880 | 1905 | 1857.5| 1880 | 1902.5| 1860 | 1880 | 1900
RB No. |RB Offset SCS 15KHz Conducted Maximum Average Power (dBm)
1 #0 2316 | 22.79 | 21.83 | 23.01 | 2257 | 22.07 | 22.94 | 2247 | 21.92 | 22.95 | 22.35 | 21.82
1 #Mid 23.68 | 23.37 | 22.32 | 23.34 | 23.03 | 22.09 | 23.35 | 23.26 | 22.56 | 23.06 | 23.07 | 22.41
Pl/2 BPSK 1 #Max 2315 | 22,72 | 21.87 | 22.73 | 2245 | 21.77 | 2239 | 2227 | 21.68 | 2245 | 2224 | 21.78
100% #0 2318 | 2285 | 21.82 | 22.91 | 2256 | 21.82 | 22.89 | 22.67 | 22.03 | 22.72 | 2250 | 22.13
100% #Max - - -- 2290 | 2223 | 21.76 | 22.83 | 22.66 | 22.02 | 22.68 | 22.51 | 22.09
1 #0 2265 | 2231 | 21.37 | 2253 | 2214 | 21.57 | 22,53 | 22.05 | 21.51 | 2241 | 21.96 | 21.33
1 #Mid 23.59 | 23.32 | 22.21 | 23.35 | 23.08 | 2213 | 23.34 | 23.21 | 22.53 | 23.09 | 23.13 | 22.61
QPSK 1 #Max 2264 | 2231 | 21.37 | 2224 | 21.98 | 21.32 | 22.03 | 21.88 | 21.26 | 22.06 | 21.79 | 21.29
100% #0 22.68 | 22.07 | 21.31 | 2243 | 22.06 | 21.31 | 2240 | 2214 | 21.54 | 22.23 | 22.03 | 21.71
100% #Max -- -- -- 2241 | 22.05 | 21.28 | 22.36 | 2212 | 21.53 | 22.19 | 22.04 | 21.65
1 #0 2162 | 2141 | 20.39 | 21.59 | 21.17 | 20.70 | 21.54 | 21.04 | 20.51 | 21.45 | 20.89 | 20.44
1 #Mid 22.61 | 22.38 | 21.28 | 22.46 | 2212 | 21.23 | 22.37 | 22.28 | 21.61 | 22.15 | 22.14 | 21.69
16QAM 1 #Max 2165 | 21.38 | 2044 | 21.37 | 21.09 | 20.32 | 21.06 | 20.87 | 20.28 | 21.06 | 20.80 | 20.53
100% #0 21.73 | 21.37 | 20.35 | 2148 | 21.09 | 20.28 | 2143 | 21.22 | 20.56 | 21.26 | 21.06 | 20.68
100% #Max - - -- 2149 | 21.06 | 20.26 | 21.45 | 21.15 | 20.55 | 21.18 | 21.04 | 20.64
1 #0 21.09 | 20.83 | 19.83 | 21.05 | 20.63 | 20.08 | 21.02 | 20.53 | 20.05 | 20.61 | 20.41 | 19.69
1 #Mid 2114 | 20.86 | 19.85 | 21.06 | 20.65 | 20.09 | 21.04 | 20.83 | 20.19 | 20.62 | 20.57 | 20.24
64QAM 1 #Max 21.06 | 20.74 | 19.81 | 20.78 | 20.54 | 19.70 | 20.52 | 20.38 | 19.81 | 20.43 | 20.26 | 19.76
100% #0 2113 | 20.85 | 19.80 | 20.98 | 20.59 | 19.89 | 20.91 | 20.64 | 20.13 | 20.59 | 20.48 | 20.23
100% #Max - - -- 20.96 | 20.61 19.92 | 20.84 | 20.62 | 20.15 | 20.55 | 20.47 | 20.19
1 #0 19.18 | 18.91 17.93 | 19.10 | 18.67 | 18.19 | 19.12 | 18.65 | 18.10 | 18.97 | 18.41 | 17.79
1 #Mid 19.38 | 19.01 | 17.98 | 19.15 | 18.79 | 18.21 | 19.14 | 18.98 | 18.33 | 18.99 | 18.77 | 18.30
256QAM 1 #Max 19.21 18.82 | 1792 | 18.82 | 1859 | 17.82 | 18.64 | 1849 | 17.88 | 18.52 | 18.28 | 17.76
100% #0 19.24 | 18.91 17.92 | 19.07 | 18.66 | 17.86 | 19.04 | 18.74 | 18.13 | 18.79 | 18.57 | 18.16
100% #Max - - - 19.06 | 18.68 | 17.85 | 18.99 | 18.73 | 18.12 | 18.73 | 18.52 | 18.14
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ENDC 5A_n2: LTE Band 5 Maximum power 0.11 dBm
n2 (1900MHz) 5MHz 10MHz 15MHz 20MHz
Channel 370500 | 376000 | 381500 | 371000 | 376000 | 381000 | 371500 | 376000 | 380500 | 372000 | 376000 | 380000
Modulation| Frequency (MHz) | 1852.5 | 1880 | 1907.5 | 1855 | 1880 | 1905 | 1857.5| 1880 | 1902.5| 1860 | 1880 | 1900
RB No. |RB Offset SCS 30KHz Conducted Maximum Average Power (dBm)
1 #0 - - - 23.09 | 22.63 | 22.03 | 2296 | 2245 | 21.95 | 22.85 | 22.31 | 21.70
1 #Mid - - - 23.32 | 2311 | 22.05 | 23.33 | 23.18 | 22.53 | 23.02 | 23.05 | 22.38
P1/2 BPSK 1 #Max - - - 22.83 | 2259 | 21.78 | 22.42 | 22.31 | 21.46 | 22.32 | 22.06 | 21.61
100% #0 - - - 23.11 | 22.75 | 21.98 | 22.89 | 22.65 | 22.01 | 22.73 | 22.53 | 22.13
100% #Max - - - - - - 2291 | 22.66 | 22.02 | 22.69 | 22.52 | 22.11
1 #0 - - - 2228 | 22.09 | 21.58 | 22.47 | 21.94 | 21.37 | 2227 | 21.72 | 21.15
1 #Mid - - - 23.29 | 23.05 | 22.11 | 23.27 | 23.08 | 22.48 | 23.03 | 23.12 | 22.59
QPSK 1 #Max - - - 2232 | 2199 | 2118 | 21.97 | 21.74 | 21.09 | 21.78 | 21.57 | 21.12
100% #0 - - - 22.67 | 2229 | 2151 | 22.46 | 2213 | 21.54 | 2215 | 22.04 | 21.63
100% #Max - - - - - - 2245 | 2212 | 2149 | 2214 | 22.02 | 21.62
1 #0 - - - 21.69 | 21.16 | 20.73 | 21.56 | 20.92 | 20.45 | 21.51 | 20.82 | 20.34
1 #Mid - - - 22.43 | 22.08 | 21.19 | 22.36 | 22.26 | 21.53 | 22.13 | 22.09 | 21.68
16QAM 1 #Max - - - 2147 | 2114 | 20.37 | 21.06 | 20.81 | 20.18 | 20.99 | 20.78 | 20.31
100% #0 - - - 2172 | 21.36 | 2055 | 21.49 | 21.19 | 20.54 | 21.31 | 21.13 | 20.72
100% #Max - - - - - - 2146 | 2121 | 2052 | 21.28 | 21.12 | 20.68
1 #0 - - - 21.03 | 20.56 | 19.98 | 21.02 | 20.52 | 20.17 | 20.58 | 20.31 | 19.92
1 #Mid - - - 21.04 | 20.59 | 20.08 | 21.03 | 20.81 | 20.18 | 20.61 | 20.56 | 20.22
64QAM 1 #Max - - - 20.94 | 20.53 | 19.83 | 20.54 | 20.39 | 19.91 | 20.39 | 20.21 | 19.92
100% #0 - - - 21.01 | 20.55 | 20.04 | 20.90 | 20.64 | 20.15 | 20.55 | 20.53 | 20.18
100% #Max - - - - - - 20.89 | 20.62 | 20.14 | 20.53 | 20.54 | 20.17
1 #0 - - - 19.09 | 18.75 | 18.09 | 19.06 | 18.69 | 18.05 | 18.83 | 18.58 | 17.93
1 #Mid - - - 19.14 | 18.78 | 18.18 | 19.11 | 18.87 | 18.21 | 18.85 | 18.74 | 18.29
256QAM 1 #Max - - - 19.09 | 18.73 | 17.66 | 1855 | 18.41 | 17.78 | 18.48 | 18.41 | 18.01
100% #0 - - - 19.12 | 18.71 | 18.09 | 19.09 | 18.70 | 18.16 | 18.81 | 18.49 | 18.26
100% #Max - - - - - - 19.07 | 18.74 | 18.15 | 18.82 | 18.46 | 18.24
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ENDC 30A_n5: LTE Band 30 Maximum power 0.16 dBm
n5 (850MHz) 5MHz 10MHz 15MHz 20MHz

Channel 165300 | 167300 | 169300 | 165800 | 167300 | 168800 | 166300 | 167300 | 168300 | 166800 | 167300 | 167800

Modulation| Frequency (MHz) | 826.5 | 836.5 | 846.5 829 836.5 844 831.5 | 836.5 | 841.5 834 836.5 | 839

RB No. | RB Offset SCS 15KHz Conducted Maximum Average Power (dBm)

1 #0 2439 | 2436 | 24.24 | 2428 | 2432 | 2414 | 2435 | 24.39 | 24.32 | 24.36 | 24.37 | 24.34

1 #Mid 24.98 | 24.90 | 24.84 | 24.72 | 24.70 | 24.55 | 24.95 | 24.92 | 24.89 | 24.87 | 24.91 | 24.84

PI/2 BPSK 1 #Max 2437 | 2427 | 24.06 | 24.24 | 2417 | 23.81 | 2425 | 24.29 | 24.01 | 24.25 | 2422 | 24.04
100% #0 2443 | 2438 | 2425 | 2415 | 2444 | 24.02 | 24.39 | 2447 | 2440 | 2430 | 24.41 | 24.48

100% #Max - - - 2428 | 2432 | 2410 | 2438 | 24.45 | 2438 | 2429 | 2443 | 24.44

1 #0 24.08 | 24.04 | 23.96 | 23.92 | 23.87 | 23.18 | 24.02 | 24.02 | 24.01 | 23.93 | 24.01 | 23.99

1 #Mid 24.99 | 24.88 | 24.71 | 24.84 | 24.75 | 24.67 | 24.91 | 24.90 | 24.87 | 24.92 | 24.93 | 24.89

QPSK 1 #Max 24.03 | 23.93 | 23.68 | 23.82 | 24.74 | 2347 | 23.89 | 23.95 | 23.71 | 23.72 | 23.78 | 23.64
100% #0 24.09 | 24.06 | 23.83 | 23.89 | 23.91 | 23.74 | 24.03 | 2411 | 24.04 | 23.98 | 24.07 | 24.11

100% #Max - - - 23.88 | 23.45 | 23.71 | 24.01 | 24.09 | 24.02 | 23.94 | 24.06 | 24.03

1 #0 23.10 | 23.03 | 22.96 | 22.91 | 22.88 | 22.73 | 23.18 | 23.19 | 23.01 | 23.07 | 23.04 | 22.96

1 #Mid 2416 | 24.05 | 23.92 | 23.92 | 23.45 | 23.82 | 24.04 | 23.98 | 24.07 | 24.03 | 24.03 | 24.01

16QAM 1 #Max 23.07 | 22.97 | 22.71 | 22.84 | 22.83 | 2248 | 22.95 | 23.02 | 22.74 | 22.94 | 22.83 | 22.68
100% #0 23.09 | 23.11 | 22.94 | 22.94 | 2297 | 22.76 | 23.05 | 23.09 | 23.07 | 23.02 | 23.14 | 23.16

100% #Max - - - 2292 | 2293 | 22.73 | 23.04 | 23.06 | 23.04 | 23.00 | 23.12 | 23.07

1 #0 2251 | 22.39 | 22.39 | 22.39 | 22.37 | 22.23 | 22.54 | 22.33 | 22.39 | 2244 | 2243 | 22.37

1 #Mid 22.66 | 22.45 | 22.41 | 22.42 | 22.46 | 22.31 | 22.55 | 22.48 | 22.47 | 22.54 | 22.53 | 22.44

64QAM 1 #Max 2252 | 22.31 | 2213 | 22.29 | 22.27 | 21.94 | 22.35 | 22.29 | 22.20 | 22.37 | 22.25 | 2217
100% #0 22.61 | 22.44 | 22.37 | 2241 | 2245 | 22.25 | 2249 | 2246 | 2241 | 2245 | 2251 | 2243

100% #Max - - - 2239 | 2244 | 2224 | 2249 | 22.47 | 22.46 | 22.44 | 22.52 | 22.41

1 #0 20.58 | 20.51 | 20.49 | 20.42 | 20.46 | 20.28 | 20.39 | 20.57 | 20.46 | 20.44 | 20.55 | 20.28

1 #Mid 20.73 | 20.56 | 20.52 | 20.46 | 20.52 | 20.33 | 20.68 | 20.63 | 20.59 | 20.63 | 20.66 | 20.64

256QAM 1 #Max 20.59 | 20.30 | 20.24 | 20.37 | 20.41 | 20.04 | 20.23 | 20.50 | 20.20 | 20.39 | 20.31 | 20.26
100% #0 20.57 | 20.41 | 20.27 | 20.42 | 20.42 | 20.26 | 20.51 | 20.58 | 20.52 | 20.29 | 20.61 | 20.47

100% #Max - - - 20.41 | 20.39 | 20.21 | 20.52 | 20.57 | 20.46 | 20.25 | 20.42 | 20.45
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ENDC 30A_n5: LTE Band 30 Maximum power 0.16 dBm
n5 (850MHz) 5MHz 10MHz 15MHz 20MHz

Channel 165300 | 167300 | 169300 | 165800 | 167300 | 168800 | 166300 | 167300 | 168300 | 166800 | 167300 | 167800

Modulation| Frequency (MHz) | 826.5 | 836.5 | 846.5 | 829 | 836.5 | 844 | 8315 | 836.5 | 841.5 | 834 | 836.5 | 839

RB No. | RB Offset SCS 30KHz Conducted Maximum Average Power (dBm)

1 #0 -- -- -- 2436 | 24.33 | 2418 | 24.22 | 2417 | 24.11 | 2417 | 24.19 | 24.02

1 #Mid - - - 24.71 | 24.68 | 24.53 | 24.51 | 24.64 | 24.71 | 24.85 | 24.88 | 24.73

PI/2 BPSK 1 #Max -- -- -- 2429 | 24.28 | 23.98 | 24.05 | 24.16 | 23.86 | 24.07 | 24.09 | 23.89
100% #0 -- -- -- 2430 | 24.28 | 2412 | 24.23 | 24.17 | 2419 | 24.08 | 24.15 | 24.14

100% | #Max - - - -- -- - 2419 | 2414 | 2417 | 24.06 | 24.14 | 24.19

1 #0 -- -- -- 23.96 | 23.89 | 23.74 | 23.94 | 23.89 | 23.67 | 23.46 | 23.53 | 23.37

1 #Mid - -- - 24.81 | 24.73 | 24.66 | 24.34 | 24.58 | 24.56 | 24.84 | 24.62 | 24.76

QPSK 1 #Max -- -- -- 23.85 | 23.83 | 23.53 | 23.61 | 23.64 | 23.16 | 23.68 | 23.58 | 23.41
100% #0 - - - 23.92 | 23.95 | 23.78 | 23.92 | 23.99 | 23.54 | 23.46 | 23.85 | 23.57

100% | #Max - -- - -- -- - 23.91 | 23.93 | 23.51 | 23.73 | 23.84 | 23.82

1 #0 -- -- -- 22.26 | 22.73 | 22.64 | 22.85 | 22.73 | 22.74 | 22.62 | 22.68 | 22.52

1 #Mid -- -- -- 23.89 | 23.44 | 23.69 | 23.83 | 23.82 | 23.79 | 23.79 | 23.72 | 23.78

16QAM 1 #Max -- -- -- 22.76 | 22.71 | 22.47 | 22.76 | 22.63 | 22.41 | 22.57 | 22.51 | 22.37
100% #0 - - - 22.96 | 22.95 | 22.84 | 22.92 | 22.97 | 22.94 | 22.83 | 22.85 | 22.89

100% | #Max -- -- - -- -- -- 2291 | 22.94 | 22.87 | 22.79 | 22.83 | 22.86

1 #0 -- -- -- 2240 | 22.41 | 22.29 | 22,52 | 22.43 | 22.41 | 22.26 | 22.41 | 22.35

1 #Mid -- -- -- 22.41 | 22.45 | 22.30 | 22.54 | 22.47 | 22.45 | 22.52 | 22.51 | 22.42

64QAM 1 #Max -- -- -- 22.26 | 22.39 | 22.24 | 22,42 | 22.46 | 22.29 | 22.32 | 22.29 | 22.14
100% #0 -- -- - 22.39 | 22.32 | 22.28 | 22.45 | 22.46 | 22.29 | 22.19 | 22.37 | 22.31

100% | #Max -- -- - -- -- -- 2242 | 22.45 | 22.26 | 22.18 | 22.36 | 22.29

1 #0 - - - 20.28 | 20.50 | 20.27 | 20.46 | 20.39 | 20.43 | 20.31 | 20.39 | 20.28

1 #Mid -- -- -- 20.42 | 20.51 | 20.28 | 20.53 | 20.54 | 20.51 | 20.39 | 20.52 | 20.42

256QAM 1 #Max -- -- -- 20.38 | 20.46 | 20.11 | 20.37 | 20.46 | 20.17 | 20.23 | 20.25 | 20.15
100% #0 - - - 20.41 | 20.49 | 20.26 | 20.18 | 20.44 | 20.38 | 20.38 | 20.47 | 20.35

100% | #Max -- -- - -- -- -- 20.21 | 20.40 | 20.37 | 20.32 | 20.46 | 20.34
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ENDC 12A _n66: LTE Band 12 Maximum power 0.21 dBm

n66 (1700MHz)

5MHz

10MHz

15MHz

20MHz

40MHz

Modula-tion

Channel

342500

349000

355500

343000

349000

355000

343500

349000

354500

344000

349000

354000

346000

349000

352000

Frequency

(MHz)

1712.5

1745

1777.5

1715

1745

1775

1717.5

1745

1772.5

1720

1745

1770

1730

1745

1760

RB | RB

No. |Offset

SCS 15KHz Conducted

Maximum Average Power (dBm)

PI/2 BPSK

23.19

24.05

22.72

23.19

23.81

22.77

23.29

23.94

23.01

23.12

24.03

22.96

23.21

23.76

22.88

1 | #Mid

23.65

2415

23.21

23.54

23.92

23.12

23.76

24.09

23.24

23.54

2411

23.17

24.03

24.26

23.98

1 [#Max

23.16

23.76

22.71

23.04

23.71

22.69

23.04

23.94

22.68

22.89

23.87

22.52

22.62

23.23

22.44

100%| #0

23.17

24.14

22.78

23.18

23.91

22.78

23.36

24.05

22.93

23.23

24.06

22.86

23.15

24.05

23.25

100% | #Max

23.17

23.88

22.74

23.23

24.08

22.85

23.21

24.04

22.84

QPSK

22.76

23.62

22.21

22.77

23.47

22.30

22.86

23.53

22.53

22.87

23.54

22.62

22.94

23.33

22.51

1 | #Mid

23.86

23.96

23.25

23.63

23.72

23.13

23.61

23.79

23.33

23.711

23.78

23.35

2411

24.36

24.07

1 [#Max

22.68

23.65

22.18

22.56

23.46

22.14

22.58

23.45

22.16

22.52

23.43

2217

22.16

22.79

22.05

100%| #0

22.81

23.69

22.25

22.74

23.51

22.25

22.84

23.64

22.52

22.51

23.61

22.43

22.83

23.58

22.74

100% | #Max

22.71

23.47

22.23

22.83

23.62

22.42

22.48

23.55

22.37

16QAM

21.78

22.73

21.39

21.97

22.47

21.48

21.94

22.63

21.63

21.74

22.46

21.44

21.76

21.98

21.38

1 | #Mid

22.84

23.72

22.44

22.64

23.56

22.24

22.87

23.52

22.35

22.73

23.31

22.32

23.16

23.53

23.15

1 [#Max

21.68

22.76

21.36

21.68

22.51

21.41

21.74

22.54

21.35

21.42

22.25

21.02

21.18

21.51

20.93

100%| #0

21.81

22.74

21.29

21.73

22.47

21.31

21.47

22.68

21.49

21.84

22.64

21.42

21.87

22.62

21.77

100% |#Max

21.72

22.51

21.26

21.46

22.62

21.45

21.86

22.61

21.37

64QAM

21.67

22.51

21.01

21.61

22.32

21.06

21.72

22.41

21.25

21.55

22.37

21.46

21.51

22.05

21.08

1 | #Mid

21.68

22.53

21.02

21.63

22.33

21.09

21.75

22.44

21.31

21.64

22.38

21.49

21.72

2217

21.33

1 |#Max

21.44

22.46

20.94

21.34

22.25

20.84

21.32

22.31

20.92

21.34

22.16

21.02

20.79

21.44

20.63

100%| #0

21.24

22.21

20.76

21.23

21.99

20.76

21.37

22.15

20.93

21.36

22.19

20.95

21.41

22.16

21.27

100% | #Max

21.19

21.96

20.73

21.34

22.09

20.87

21.41

22.12

20.86

256QAM

19.23

20.06

18.62

19.16

19.83

18.69

19.42

20.03

18.94

19.53

20.17

19.08

19.39

19.83

19.03

1 | #Mid

19.24

20.14

18.67

19.35

20.11

18.92

19.48

20.24

19.10

19.54

20.31

19.12

19.60

20.08

19.64

1 |#Max

19.09

20.03

18.65

19.01

19.81

18.62

19.04

19.94

18.71

19.15

20.01

18.72

18.73

19.45

18.62

100%| #0

18.22

20.13

18.64

19.32

20.09

18.86

19.47

20.22

19.07

19.52

20.28

19.08

19.21

20.06

19.16

100% | #Max

19.31

20.06

18.87

19.43

20.16

18.99

19.51

20.22

19.09
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ENDC 12A _n66: LTE Band 12 Maximum power 0.21 dBm

n66 (1700MHz) 5MHz 10MHz 15MHz 20MHz 40MHz
Channel [342500(|349000|355500|343000|349000(355000|343500(349000|354500(344000|349000(354000|346000(349000|352000
Frequency
1712.5| 1745 |1777.5| 1715 | 1745 | 1775 (1717.5| 1745 |1772.5| 1720 | 1745 | 1770 | 1730 | 1745 | 1760
Modula-tion|  (MHz)
RB | RB
SCS 30KHz Conducted Maximum Average Power (dBm)
No. |Offset
1 #0 - -- - |23.42123.90|22.85|23.41|24.01|23.02 | 23.48 | 24.05 | 23.14 | 23.22 | 23.72 | 22.93
1 | #Mid| - -- -- | 23.52]23.91|23.09 | 23.61 | 24.06 | 23.23 | 23.49 | 24.10 | 23.16 | 23.94 | 24.06 | 23.82
PI/2BPSK| 1 [#Max| -- - - |23.17]23.85|22.75|23.12|23.93 | 22.74 | 23.02 | 23.69 | 22.71 | 22.54 | 23.19 | 22.45
100%| #0 -- -- - 123.35(23.89|22.72|23.25|24.05|23.11 | 23.45|24.09 | 22.92 | 23.17 | 24.02 | 23.14
100% | #Max |  -- -- -- -- -- -- 23.24|24.03 |23.01|23.43|24.07 |22.83 | 23.22 | 23.99 | 23.07
1 #0 -- - - |23.31]23.66 |22.46 | 23.12 | 23.72 | 22.68 | 22.98 | 23.54 | 22.69 | 22.65 | 23.18 | 22.24
1 | #Mid| - -- - | 23.61]23.71|23.11 | 23.59 | 23.74 | 23.29 | 23.41 | 23.68 | 23.33 | 23.82 | 23.92 | 23.77
QPSK 1 |#Max| - - - |22.46|23.68|22.56 |22.75|23.66 | 22.36 | 22.67 | 23.33 | 22.23 | 22.02 | 22.76 | 21.88
100%| #0 -- -- - 122.84|23.59|22.45|22.86 | 23.63 | 22.31 | 22.86 | 23.64 | 22.51 | 22.77 | 23.51 | 22.64
100%|#Max | - -- - -- - -- |22.83|23.61(22.48|22.81|23.67 |22.49 |22.73|23.48 | 22.58
1 #0 -- -- - 12197 (22.64|21.52|21.93|22.62|21.65|21.73|22.39|21.54 | 21.98 | 22.44 | 21.57
1 |#Mid| - -- -- | 22.54|23.52 | 22.21 | 22.72 | 23.51 | 22.33 | 22.71 | 23.06 | 22.24 | 23.04 | 23.52 | 22.99
16QAM 1 |#Max| - - - |21.61[22.57|21.48|21.68|22.59|21.34 |21.34|22.22|21.04|21.17 | 21.93 | 21.01
100%| #0 -- - - |21.78 12257 |21.45|21.79|22.59 | 21.51 | 21.96 | 22.71 | 21.49 | 21.74 | 22.55 | 21.67
100%|#Max | - - - - - - 21.75|22.54 |21.47 | 21.94 | 22.64 | 21.47 | 21.71| 22.49 | 21.57
1 #0 -- -- - 121.48(22.28|21.04|21.71|22.1321.28 | 21.61|22.06 | 21.26 | 20.96 | 21.76 | 20.93
1 |#Mid| - -- - |21.51]22.31|21.08 | 21.72 | 22.15 | 21.30 | 21.62 | 22.10 | 21.29 | 21.29 | 22.06 | 21.32
64QAM 1 |#Max| - - - 121.24 12217 |20.98 | 21.34 | 21.97 | 20.94 | 21.22 | 21.71 | 20.88 | 20.49 | 21.34 | 20.48
100%| #0 -- - - 121.3412212|20.95|21.41|22.12|20.88 | 21.42 | 22.09 | 20.89 | 21.22 | 22.05 | 21.14
100%|#Max | - -- - - -- - 121.39|22.05|20.78 | 21.41 | 22.07 | 20.87 | 21.14 | 22.02 | 21.11
1 #0 -- -- - 119.30(20.08 | 18.88 | 19.46 | 20.05 | 19.07 | 19.40 | 20.29 | 19.08 | 19.17 | 19.71 | 19.16
1 |#Mid| - -- - 119.33|20.10 | 18.91 | 19.47 | 20.21 | 19.08 | 19.50 | 20.30 | 19.10 | 19.34 | 20.06 | 19.63
256QAM 1 |#Max| - -- - 119.16 (20.08 | 18.82|19.19|19.97 | 18.76 | 19.16 | 20.16 | 18.76 | 18.57 | 19.25 | 18.73
100%| #0 -- - - 119.32]20.09|18.89|19.44 | 20.18 | 19.07 | 19.47 | 20.28 | 19.06 | 19.27 | 20.03 | 19.18
100%|#Max | - - - - - -~ [19.42]20.17 | 19.04 | 19.44 | 20.26 | 19.08 | 19.24 | 20.04 | 19.14
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3.6.

Maximum Conducted Power and ERP/EIRP Power

Gr = gain of the transmitting antenna in dBi

According to KDB 412172 D01 Section 1.2 Power Approach
EIRP = Pr+ Gt-Lc=ERP + 2.15dB, ERP = EIRP - 2.15 dB
Pt = transmitter output power in dBm

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

n2 (1900MHz)

ENDC 5A _n2: LTE Band 5 Maximum power 0.11 dBm

BW NR LTE Total | Total | Antenna | Maximum | Maximum
(MHz) Modulation | Power | Power | Power | Power Gain EIRP EIRP

(dBm) | (dBm) | (dBm) | (W) (dBi) (W) Limit (W)
P1/2 BPSK | 23.68 0.11 23.70 | 0.234 0.6 0.269 2
QPSK 23.59 0.11 23.61 | 0.230 0.6 0.264 2
5 16QAM 22.61 0.11 22.63 | 0.183 0.6 0.211 2
64QAM 21.14 0.11 21.17 | 0.131 0.6 0.150 2
256QAM 19.38 0.11 19.43 | 0.088 0.6 0.101 2
P1/2 BPSK | 23.34 0.11 23.36 | 0.217 0.6 0.249 2
QPSK 23.35 0.11 23.37 | 0.217 0.6 0.249 2
10 16QAM 22.46 0.11 2249 | 0.177 0.6 0.203 2
64QAM 21.06 0.11 21.09 | 0.129 0.6 0.148 2
256QAM 19.15 0.11 19.20 | 0.083 0.6 0.096 2
P1/2 BPSK | 23.35 0.11 23.37 | 0.217 0.6 0.249 2
QPSK 23.34 0.11 23.36 | 0.217 0.6 0.249 2
15 16QAM 22.37 0.11 2240 | 0.174 0.6 0.199 2
64QAM 21.04 0.11 21.07 | 0.128 0.6 0.147 2
256QAM 19.14 0.11 19.19 | 0.083 0.6 0.095 2
P1/2 BPSK | 23.07 0.11 23.09 | 0.204 0.6 0.234 2
QPSK 23.13 0.11 23.15 | 0.207 0.6 0.237 2
20 16QAM 22.15 0.11 22.18 | 0.165 0.6 0.190 2
64QAM 20.62 0.11 20.66 | 0.116 0.6 0.134 2
256QAM 18.99 0.11 19.05 | 0.080 0.6 0.092 2
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n5 (850MHz)

ENDC 30A_n5: LTE Band 30 Maximum power 0.16 dBm

BW NR LTE Total | Total | Antenna | Maximum | Maximum
(MHz2) Modulation | Power | Power | Power | Power Gain ERP ERP

(dBm) | (dBm) | (dBm) | (W) (dBi) (W) Limit (W)
P1/2 BPSK | 24.98 0.16 2499 | 0.316 -2.5 0.108 7
QPSK 24.99 0.16 25.00 | 0.317 -2.5 0.108 7
5 16QAM 24.16 0.16 2418 | 0.262 -2.5 0.090 7
64QAM 22.66 0.16 22.68 | 0.186 -2.5 0.064 7
256QAM 20.73 0.16 20.77 | 0.119 -2.5 0.041 7
P1/2 BPSK | 24.72 0.16 24.74 | 0.298 -2.5 0.102 7
QPSK 24.84 0.16 24.85 | 0.306 -2.5 0.105 7
10 16QAM 23.92 0.16 23.94 | 0.248 -2.5 0.085 7
64QAM 22.46 0.16 2249 | 0.177 -2.5 0.061 7
256QAM 20.52 0.16 20.56 | 0.114 -2.5 0.039 7
P1/2 BPSK | 24.95 0.16 2496 | 0.314 -2.5 0.108 7
QPSK 24 .91 0.16 2492 | 0.311 -2.5 0.107 7
15 16QAM 24.07 0.16 24.09 | 0.256 -2.5 0.088 7
64QAM 22.55 0.16 22.57 | 0.181 -2.5 0.062 7
256QAM 20.68 0.16 20.72 | 0.118 -2.5 0.040 7
P1/2 BPSK | 24.91 0.16 2492 | 0.311 -2.5 0.107 7
QPSK 24.93 0.16 2494 | 0.312 -2.5 0.107 7
20 16QAM 24.03 0.16 24.05 | 0.254 -2.5 0.087 7
64QAM 22.54 0.16 22.57 | 0.181 -2.5 0.062 7
256QAM 20.66 0.16 20.70 | 0.117 -2.5 0.040 7
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n66 (1700MHz)

ENDC 12A_n66: LTE Band 12 Maximum power 0.21 dBm

BW NR LTE Total | Total | Antenna | Maximum | Maximum
(MHz2) Modulation | Power Power | Power | Power Gain EIRP EIRP

(dBm) (dBm) | (dBm) | (W) (dBi) (W) Limit (W)
P1/2 BPSK | 24.15 0.21 2417 | 0.261 0.4 0.286 1
QPSK 23.96 0.21 23.98 | 0.250 0.4 0.274 1
5 16QAM 23.72 0.21 23.74 | 0.237 0.4 0.259 1
64QAM 22.53 0.21 22.56 | 0.180 0.4 0.197 1
256QAM 20.14 0.21 20.18 | 0.104 0.4 0.114 1
P1/2 BPSK | 23.92 0.21 23.94 | 0.248 0.4 0.272 1
QPSK 23.72 0.21 23.74 | 0.237 0.4 0.259 1
10 16QAM 23.56 0.21 23.58 | 0.228 0.4 0.250 1
64QAM 22.33 0.21 22.36 | 0.172 0.4 0.189 1
256QAM 20.11 0.21 20.15 | 0.104 0.4 0.114 1
P1/2 BPSK | 24.09 0.21 2411 | 0.257 0.4 0.282 1
QPSK 23.79 0.21 23.81 | 0.240 0.4 0.264 1
15 16QAM 23.52 0.21 23.54 | 0.226 0.4 0.248 1
64QAM 22.44 0.21 2247 | 0.176 0.4 0.193 1
256QAM 20.24 0.21 20.28 | 0.107 0.4 0.117 1
P1/2 BPSK | 24.11 0.21 2413 | 0.259 0.4 0.284 1
QPSK 23.78 0.21 23.80 | 0.240 0.4 0.263 1
20 16QAM 23.31 0.21 23.33 | 0.215 0.4 0.236 1
64QAM 22.38 0.21 2241 | 0.174 0.4 0.191 1
256QAM 20.31 0.21 20.35 | 0.108 0.4 0.119 1
P1/2 BPSK | 24.26 0.21 24.28 | 0.268 0.4 0.294 1
QPSK 24.36 0.21 24.38 | 0.274 0.4 0.300 1
40 16QAM 23.53 0.21 23.55 | 0.226 0.4 0.248 1
64QAM 2217 0.21 22.20 | 0.166 0.4 0.182 1
256QAM 20.08 0.21 20.12 | 0.103 0.4 0.113 1
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4. Occupied Bandwidth

4.1. Test Secification

According to FCC Part 2.1049, 22.917, 24.238, 27.53

4.2. Test Setup

Radio
| Communication
Analvzer
: Directional coupler .
EUT \
Spectrum
Analyzer

4.3. Test Procedure
The EUT is tested with maximum rated TX power via the Base Station simulator,

and the occupied bandwidth was measured at the antenna terminals of the EUT.
The Resolution BW of the analyzer is set to 1 %~5% of the emission bandwidth.
The EUT’s occupied bandwidth is measured as the width of the signal between
two points, one below the carrier center frequency and one above the carrier
frequency, outside of which all emissions are attenuated at least 26 dB below the
transmitter power.

The plots below show the resultant display from the Spectrum Analyser.
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4.4. Test Result of Occupied Bandwidth
Product WCDMA/LTE/5G Mobile Phone
Test Mode Occupied Bandwidth
Test Site CTR
n2 (1900MHz) 5MHz 10MHz 15MHz 20MHz
Channel 370500(376000{381500(371000{376000| 381000 | 371500 | 376000 | 380500 | 372000 | 376000 | 380000
Frequency (MHz) 1852.5| 1880 |1907.5| 1855 | 1880 | 1905 |1857.5| 1880 |1902.5| 1860 | 1880 | 1900
Mode Modulation Occupied Bandwidth (MHz)
P1/2 BPSK [4.5132|4.5085|4.5073|9.0260 |9.0491 | 9.0392 |13.4870|13.5000(13.5180|18.4730{18.5040|18.5550
QPSK 4.4767 |4.4816|4.4822|9.0791|9.0865 | 9.1077 |13.4600(13.4630|13.4870(18.4410|18.4530|18.5170
99% 16QAM | 4.4882|4.4852|4.4871|9.0631|9.0677 | 9.0677 |13.4440|13.4620|13.4730(18.4400|18.4790|18.5320
64QAM  |4.4851|4.4843|4.4826|9.0473|9.0518 | 9.0569 |13.4650|13.4710|13.4870|18.4660(18.5050|18.5560
256QAM  |4.4731|4.4856 |4.4875|9.0368 | 9.0636 | 9.0557 [13.4500|13.4500(13.4750|18.4400|18.4760|18.5290
Pl/2 BPSK |4.9700 |4.9040 |4.8980 [9.9190 | 9.9460 | 9.9650 |14.3500(14.3900|14.3800|20.2800{20.4700|20.3800
QPSK 4.9440|4.9350|4.9490|9.8790 | 9.9460 |10.0000(14.4100|14.3900|14.4100{20.3500{20.3400(20.4000
26dB 16QAM | 4.9500(4.9280|4.9360|9.9700|9.9970|10.0300(14.4200{14.4800|14.4900(20.4300{20.4900|20.4300
64QAM  [4.9560 [4.9090 [4.9290 9.9080 [9.9250 | 9.8760 |14.4200|14.3600|14.4400|20.3900{20.3900|20.5100
256QAM  [4.9200 |4.8840|4.9010|9.8430|9.9520 | 9.9530 {14.3900|14.3500(14.4000|20.3700(|20.3900{20.4700
n5 (850MHz) 5MHz 10MHz 15MHz 20MHz
Channel 165300(167300{169300| 165800 | 167300 |168800| 166300 | 167300 | 168300 | 166800 | 167300 | 167800
Frequency (MHz) 826.5 | 836.5 | 846.5 | 829 | 836.5 | 844 | 831.5 | 836.5 | 8415 | 834 | 836.5 | 839
Mode Modulation Occupied Bandwidth (MHz)
Pl/2 BPSK |4.5138|4.5075|4.5121 | 9.0607 | 9.0597 |9.0383|13.4820{13.5010|13.5020(18.4760|18.5200(18.5390
QPSK 4.4745|4.4823|4.4723|9.1163 | 9.1006 |9.0797 [13.4460|13.4610{13.4790|18.4440|18.4550(18.4730
99% 16QAM  [4.4855|4.4879|4.4814 | 9.0625 | 9.0669 |9.0602 |13.4380(13.4670|13.4570(18.4160|18.4790(18.4920
64QAM  |4.4856|4.4841(4.4800| 9.0409 | 9.0524 |9.0496 |13.4530|13.4670|13.4780|18.4400{18.4750|18.4970
256QAM  |4.4775|4.4738|4.4741| 9.0506 | 9.0547 |9.0505 [13.4380|13.4430(13.4540|18.4310|18.4580(18.4690
Pl/2 BPSK |4.9680|4.9170|4.9420| 9.9510 | 9.9390 [9.9160 |14.3800{14.3600|14.3400{20.3400|20.2400(20.3600
QPSK 4.9300|4.9530[4.9420 (10.0200| 9.9530 |9.8830|14.3700|14.3800|14.3700|20.3600{20.3800|20.2800
26dB 16QAM  [4.9180|4.9440|4.9160 | 9.9450 |10.0000{9.9810 |14.4100|14.4700|14.3200(20.3500|20.4400(20.3300
64QAM  |4.9030|4.9020(4.9190| 9.8610 | 9.8880 |9.9160|14.4700|14.3600|14.4100|20.3000{20.3400|20.4100
256QAM |4.9060 |4.8860 |4.9290 [10.0600| 9.9370 | 9.9860 |14.3200(14.4000|14.4700{20.2200|20.3900|20.4200
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n66 (1700MHz) 5MHz 10MHz 15MHz 20MHz 40MHz
Channel 342500(349000{355500{343000|349000|355000| 343500 | 349000 | 354500 | 344000 | 349000 | 354000 | 346000 | 349000 | 352000
Mode|Frequency(MHz)|1712.5| 1745 |1777.5| 1715 | 1745 | 1775 | 1717.5| 1745 | 17725 | 1720 | 1745 | 1770 | 1730 | 1745 | 1760
Modulation Occupied Bandwidth (MHz)
Pl/2 BPSK |4.4690 |4.4862 (4.4863 |9.0518[9.0494 |9.0499|13.4700|13.4580(13.4540(18.5140|18.5390|18.4750(38.7010(38.9330|38.8240
QPSK 4.5058 |4.5063 |4.5039|9.0552|9.0729|9.0449 |13.4740|13.4900(13.4810|18.5210|18.5970(18.4870|38.7830|38.9720|38.8780
99% 16QAM 4.48174.4813|4.4913|9.0678|9.0687 |9.0831|13.4900|13.4860(13.4760|18.5250|18.5500(18.4600|38.7800|38.9860|38.8770
64QAM 4.4836|4.4870|4.4951|9.0207 |9.0224 |19.0154 |13.4900{13.4790(13.4600|18.5300|18.5330(18.4550|38.9960|39.1620|39.1110
256QAM 4.4972|4.4886|4.5038|9.0841|9.0771|9.0767 |13.4940|13.4730(13.4650|18.5010|18.5180(18.4580(38.8770|39.0410|39.0050
PI/2 BPSK |4.9620|4.9150 (4.9610 |9.9300 |9.8980 | 9.9840 |14.3400|14.3600{14.3700(|20.3100|20.3500{20.3000(41.0900(41.2100(41.1000
QPSK 4.9550|4.9960|4.9070|9.9430|9.9300|9.8110|14.4700|14.4400(14.4000/20.3100|20.5400{20.3300(41.0600|41.1200|41.1900
26dB 16QAM 4.9680|4.9090|4.9640|9.9470|9.9080 | 9.8810|14.3600|14.4500(14.3800|20.4400|20.3300{20.3300(41.1200|41.2300|41.2100
64QAM 4.8940 |4.9460 (4.9370 [ 9.9060 | 9.9140 | 9.8640 |14.4800|14.4100(14.4100(20.4300|20.3500{20.2600(41.1400(41.2100|41.2600
256QAM 4.9300 |4.9400 (4.9210 {9.9380 | 9.8940 | 9.9150 |14.4100|14.4600(14.4300(20.3200|20.2900|20.2800(41.0800(41.3300|41.1900
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Product

WCDMAV/LTE/5G Mobile Phone

Test Mode

Occupied Bandwidth

Date of Test

2021/05/14

Test Site

CTR

Test Condition

n2(1900MHz)

[ Keysight Spectrum Analyzer == BN Keysi ly =
[ ® [ I [ ALIGNAUTO _]06:30:04 PMMay 14,2021 [ «w [ SENSEINT] [ ALIGNAUTO _]06:30:24 PMMay 14,2021
‘ Center q: 1.852500000 GHz Radio Std: None 4 Y ‘ Center Freq: 1.852500000 GHz Radio Std: None q Y
= Trig: FreeRun AvglHold:>1/1 = Trig: FreeRun AvglHold:>1/1
AFGain:Low  #Atten: 30 dB Radio Device: BTS AFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log—— T 7 [og fm—r
0. CenterFreq| 0. CenterFreq|
1 GHz| = 1 GHz|
/ 5 / \
200 l\/ -20.0 Py
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
500 500
[Center 1.853 GHz Span 10 MHz| CF Ste [Center 1.853 GHz Span 10 MHz| CF Ste
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i
Auto Man Auto Man
Occupied Bandwidth Total Power 31.2dBm Occupied Bandwidth Total Power 30.8 dBm
4.5132 MHz FreqOffset] 4.4767 MHz FreqOffset]
Transmit Freq Error 700 Hz OBW Power 99.00 % 0Hz Transmit Freq Error -4.360 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.970 MHz x dB -26.00 dB x dB Bandwidth 4.944 MHz x dB -26.00 dB
use sTaTus. use sTaTus.
OCC-ENDC_5A_n2-PI2-BPSK_5M_CH370500_1852.5(25,0)  OCC-ENDC_5A n2-QPSK_5M_CH370500_1852.5(25,0)
[ Keysight Spectrum Analyzer - O« == BN Keysi ly =
[ ® 0 [ SENSEAN [ ALIGNAUTO _]06:30:37 PMMay 14,2021 [ ® [ SENSEINT] [ ALIGNAUTO _]06:30:51 PMMay 14,2021
‘ Center Freq: 1.852500000 GHz Radio Std: None 4 Y ‘ Center Freq: 1.852500000 GHz Radio Std: None q Y
= Trig: FreeRun AvglHold:>1/1 = Trig: FreeRun AvglHold:>1/1
AFGain:Low  #Atten: 30 dB Radio Device: BTS AFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log—— T 7 [og fm—r
0. CenterFreq| 0. CenterFreq|
[ A SN SN | SN PNV PO, W
1 GHz, 1 GHz,
/ - / !
15— 1 — _—
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
500 500
[Center 1.853 GHz Span 10 MHz| CF Ste [Center 1.853 GHz Span 10 MHz| CF Ste
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i
Auto Man Auto Man
Occupied Bandwidth Total Power 29.8 dBm Occupied Bandwidth Total Power 29.3 dBm
4.4882 MHz FreqOffset] 4.4851 MHz FreqOffset]
Transmit Freq Error 7.721 kHz OBW Power 99.00 % O+ Transmit Freq Error 2.555kHz  OBW Power 99.00 % OH
x dB Bandwidth 4.950 MHz x dB -26.00 dB x dB Bandwidth 4.956 MHz x dB -26.00 dB
use sTaTus. use sTaTus.
OCC-ENDC_5A_n2-16QAM_5M_CH370500_1852.5(25,0) OCC-ENDC_5A_n2-64QAM_5M_CH370500_1852.5(25,0)
B Keysight Spectrum Analyzer - Occupied BW =R B Keysi yzer - Occupied BW lole
I | [ SENSEAN [ ALIGNAUTO _[06:31:07 PMMay 14,2021 I | [ SENSEINT] [ ALIGNAUTO _[06:32:43PMMay 14,2021
| Center Freq: 1.852500000 GHz Radio Std: None q y | Center Freq: 1.830000000 GHz Radio Std: None Frequency
T Trig: FreeRun AvglHold:>1/1 = Trig: FreeRun AvglHold:>1/1
AFGain:Low  #Atten: 30 dB Radio Device: BTS AFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 26.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log—— T 7 [og fm—r
0. CenterFreq| 0. ,_. CenterFreq|
1 GHz, 1 GHz,
\ / \
20 W,.«f \“*«m 200 o o \ EES NS
300 o cmales M i Mhir st /i 200
-40.0 -40.0
-50.0 -50.0
500 500
[Center 1.853 GHz Span 10 MHz| CF Ste [Center 1.88 GHz Span 10 MHz| CF Ste
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i
Auto Man Auto Man
Occupied Bandwidth Total Power 27.5 dBm Occupied Bandwidth Total Power 30.9 dBm
4.4731 MHz FreqOffset] 4.5085 MHz FreqOffset]
Transmit Freq Error 2.517 kHz OBW Power 99.00 % O+ Transmit Freq Error 1.918kHz  OBW Power 99.00 % OH
x dB Bandwidth 4.920 MHz x dB -26.00 dB x dB Bandwidth 4.904 MHz x dB -26.00 dB
use sTaTus. use sTaTus.

OCC-ENDC_5A_n2-256QAM_5M_CH370500_1852.5(25,0)

OCC-ENDC_5A_n2-PI2-BPSK_5M_CH376000_1880(25,0)
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@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _]06:32:26 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _]06:32:10 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1880000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
Do CenterFreq| CenterFreq|
L — - =, 1 GHz 1 GHz
-10.0 / \ -10.0 N/ \‘\M
-20.0 [ o -20.0 W
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 10 MHz| CF Step [Center 1.88 GHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.5 dBm Occupied Bandwidth Total Power 29.5 dBm
4.4816 MHz FreqOffset 4.4852 MHz FreqOffset
Transmit Freq Error -5.083 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 913 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.935 MHz x dB -26.00 dB x dB Bandwidth 4.928 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_5A_n2-QPSK_5M_CH376000_1880(25,0) OCC-ENDC_5A_n2-16QAM_5M_CH376000_1880(25,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 ALIGN AUTO [ 06:31:53 PH May 14, 2021 W [s00 AC ALIGN AUTO [ 06:31:38 PH May 14, 2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1580000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
S O N e SV e 1 GHz. 1 GHz,
-10.0 ‘/ \ -10.0 / \
P '/ \)\ e [ / \\\.m
00 00 il
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 10 MHz| CF Step [Center 1.88 GHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.0 dBm Occupied Bandwidth Total Power 27.2 dBm
4.4843 MHz FreqOffset 4.4856 MHz FreqOffset
Transmit Freq Error -4.817 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -4.795 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.909 MHz x dB -26.00 dB x dB Bandwidth 4.884 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_5A_n2-64QAM_5M_CH376000_1880(25,0) OCC-ENDC_5A_n2-256QAM_5M_CH376000_1880(25,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _]06:33:56 PMMay 14,2021 [_® [s00 ac ] T [ ALIGNAUTO _|06:34:18 PMMay 14,2021
\ Center Freq 1 567500000 GFiz Radio Std: None quency \ Center Freq 1 567500000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
1. GHz| = 1. GHz,
-100 // \ -100 'J/ \\”\1
e s frm e i i P
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF Step [Center 1.908 GHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.8 dBm Occupied Bandwidth Total Power 29.4 dBm
4.5073 MHz FreqOffset 4.4822 MHz FreqOffset
Transmit Freq Error -3.776 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -8.725 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.898 MHz x dB -26.00 dB x dB Bandwidth 4.949 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-PI12-BPSK_5M_CH381500_1907.5(25,0)

OCC-ENDC_5A_n2-QPSK_5M_CH381500_1907.5(25,0)
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@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _]06:34:33 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _]06:34:47 PMMay 14,2021
\ Center Freq 1 567500000 GFiz Radio Std: None quency \ Center Freq 1 567500000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
1. GHz Py 1. GHz
-10.0 // \ -10.0 / \\\
200 o 200 ——— —
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF Step [Center 1.908 GHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.4 dBm Occupied Bandwidth Total Power 28.0 dBm
4.4871 MHz FreqOffset 4.4826 MHz FreqOffset
Transmit Freq Error -1.083 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -7.559 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.936 MHz x dB -26.00 dB x dB Bandwidth 4.929 MHz x dB -26.00 dB

sc

STATUS.

STATUS.

OCC-ENDC_5A_n2-16QAM_5M_CH381500_1907.5(25,0)

OCC-ENDC_5A_n2-64QAM_5M_CH381500_1907.5(25,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _]06:35:39 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _]06:40:14 PMMay 14,2021
\ Center Freq 1 567500000 GFiz Radio Std: None quency \ Center Freq 1855000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| [N p—vr P - CenterFreq|
1. GHz, 1 GHz,
-10.0 / \ -10.0 / \
200 / \ 200 b ! W‘/ . MMAJN
R — o]
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF Step [Center 1.855 GHz Span 20 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 26.2 dBm Occupied Bandwidth Total Power 30.7 dBm
4.4875 MHz FreqOffset 9.0260 MHz FreqOffset
Transmit Freq Error -6.555 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -171.37 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.901 MHz x dB -26.00 dB x dB Bandwidth 9.919 MHz x dB -26.00 dB

usc

sTATUS.

STATUS.

OCC-ENDC_5A_n2-256QAM_5M_CH381500_1907.5(25,0)

OCC-ENDC_5A_n2-PI2-BPSK_10M_CH371000_1855(50,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[06:39:59 PMMay 14,2021 [_® [s00 ac ] T [ ALIGNAUTO _]06:39:45 PMMay 14,2021
\ Center Freq 1855000000 GFiz Radio Std: None quency \ Center Freq 1855000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
PP—— Y RN | CenterFreq| = o] CenterFreq|
/ 1 GHz| 1 GHz,
-100 rﬂ"/ \W -100 m/ \
200 i i sty I i, ST W it
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.855 GHz Span 20 MHz| CF Step [Center 1.855 GHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.4 dBm Occupied Bandwidth Total Power 29.5 dBm
9.0791 MHz FreqOffset 9.0631 MHz FreqOffset
Transmit Freq Error -155.47 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -153.70 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.879 MHz x dB -26.00 dB x dB Bandwidth 9.970 MHz x dB -26.00 dB

usc

sTATUS.

STATUS.

OCC-ENDC_5A_n2-QPSK_10M_CH371000_1855(50,0)

OCC-ENDC_5A_n2-16QAM_10M_CH371000_1855(50,0)
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@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _]06:39:31 PMMay 14,2021 [_® [s00 ac ] T [ ALIGNAUTO _|06:39:16 PMMay 14,2021
\ Center Freq 1855000000 GFiz Radio Std: None quency \ Center Freq 1855000000 GFiz Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 7 Trig: FreeRun AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
Rt Rt i Mttt it | | i It A A o o na ) 1 P
-10.0 MH‘// l\‘ -10.0 / \1
20,0 |yttt ™ e, - 200 . »...r/ \‘ PPN
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.855 GHz Span 20 MHz| CF Step [Center 1.855 GHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.9 dBm Occupied Bandwidth Total Power 26.9 dBm
9.0473 MHz FreqOffset 9.0368 MHz FreqOffset
Transmit Freq Error -185.89 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -167.14 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.908 MHz x dB -26.00 dB x dB Bandwidth 9.843 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:

OCC-ENDC_5A_n2-64QAM_10M_CH371000_1855(50,0)

OCC-ENDC_5A_n2-256QAM_10M_CH371000_1855(50,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _|06:38:00 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _]06:38:13 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1580000000 GFiz Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 7 Trig: FreeRun AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
[ = Center Freq| B e ] Center Freq|
- 1 GHz| N 1 GHz|
-10.0 / \ -10.0 / \
200 w"w/ \% iy Vl\'ﬁn"mﬂm 20.0 | cagrm ,wf' L o
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 20 MHz| CF Step [Center 1.88 GHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 30.0 dBm
9.0491 MHz FreqOffset 9.0865 MHz FreqOffset
Transmit Freq Error -166.99 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -152.43 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.946 MHz x dB -26.00 dB x dB Bandwidth 9.946 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_5A_n2-PI2-BPSK_10M_CH376000_1880(50,0) OCC-ENDC_5A_n2-QPSK_10M_CH376000_1880(50,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _|06:38:27 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _|06:38:42PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1580000000 GFiz Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 7 Trig: FreeRun AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
T = . el N T e . . el
100 / \ -10.0 / \
200 | \"WMM —— 200 | e A u/ \'-«ww"u o v—
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 20 MHz| CF Step [Center 1.88 GHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.1 dBm Occupied Bandwidth Total Power 28.6 dBm
9.0677 MHz FreqOffset 9.0518 MHz FreqOffset
Transmit Freq Error -150.32 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -186.96 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.997 MHz x dB -26.00 dB x dB Bandwidth 9.925 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-16QAM_10M_CH376000_1880(50,0)

OCC-ENDC_5A_n2-64QAM_10M_CH376000_1880(50,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _|06:38:58 PMMay 14,2021 2 ac| [ ALIGNAUTO _[06:37:38 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1505000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
e TNt
N ] 1 GHz| pronee] ™ 1 GHz|
-10.0 /‘JJ ‘1\\‘ -10.0 // \\
200 FYv ™ A -200 LA AR At sttt
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 20 MHz| CF Step [Center 1.905 GHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 26.6 dBm Occupied Bandwidth Total Power 29.6 dBm
9.0636 MHz FreqOffset 9.0392 MHz FreqOffset
Transmit Freq Error -158.51 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -173.47 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.952 MHz x dB -26.00 dB x dB Bandwidth 9.965 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:

OCC-ENDC_5A_n2-256QAM_10M_CH376000_1880(50,0)

OCC-ENDC_5A_n2-PI2-BPSK_10M_CH381000_1905(50,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[06:37:23 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[06:37:10 PMMay 14,2021
\ Center Freq 1505000000 GFiz Radio Std: None quency \ Center Freq 1505000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
N ——~ N DS . CenterF‘::q CenterFreq|
2 e 1 GHz,
-10.0 / \\wm— -10.0 / \
200 -»/ -20.0 7 i q"j kAR
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.905 GHz Span 20 MHz| CF Step [Center 1.905 GHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.2 dBm Occupied Bandwidth Total Power 28.2 dBm
9.1077 MHz FreqOffset 9.0677 MHz FreqOffset
Transmit Freq Error -147.61 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -158.51 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.00 MHz x dB -26.00 dB x dB Bandwidth 10.03 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_5A_n2-QPSK_10M_CH381000_1905(50,0) OCC-ENDC_5A_n2-16QAM_10M_CH381000_1905(50,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _]06:36:57 PMMay 14,2021 [_® [s00 ac ] T [ AIGNAUTO _|06:36:42PMMay 14,2021
\ Center Freq 1505000000 GFiz Radio Std: None quency \ Center Freq 1505000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
o A | 4 P 1 GHz,
-10.0 / \\ -10.0 / \
50 ool it 50 ! \
T 2 [t il Atiasetetasel Ve Y
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.905 GHz Span 20 MHz| CF Step [Center 1.905 GHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 27.8 dBm Occupied Bandwidth Total Power 25.7 dBm
9.0569 MHz FreqOffset 9.0557 MHz FreqOffset
Transmit Freq Error -188.74 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -166.37 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.876 MHz x dB -26.00 dB x dB Bandwidth 9.953 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-64QAM_10M_CH381000_1905(50,0)

OCC-ENDC_5A_n2-256QAM_10M_CH381000_1905(50,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _|06:48:56 PMMay 14,2021 2 ac | [ ALIGNAUTO _]06:49:08 PMMay 14,2021
\ Center Freq 1 857500000 GFiz Radio Std: None quency \ Center Freq 1 857500000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
I A o , Center F‘::(: I~ ST S PYTy , Center F‘::(:
-10.0 / \ -10.0 / \
00 o N 200 e Iy
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.858 GHz Span 30 MHz| CF Step [Center 1.858 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 30.5 dBm
13.487 MHz FreqOffset 13.460 MHz FreqOffset
Transmit Freq Error -345.89 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -356.92 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.35 MHz x dB -26.00 dB x dB Bandwidth 14.41 MHz x dB -26.00 dB

sc

STATUS.

STATUS.

OCC-ENDC_5A_n2-PI2-BPSK_15M_CH371500_1857.5(75,0)

OCC-ENDC_5A_n2-QPSK_15M_CH371500_1857.5(75,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _[06:49:22 PMMay 14,2021 [ & [s0 Ac] T [ ALIGNAUTO _]06:49:36 PMMay 14,2021
\ Center Freq 1 857500000 GFiz Radio Std: None quency \ Center Freq 1 857500000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
prr 1 GHz, T 1 GHz,
-100 _,W/ ‘l 100 '/ \n
-200 . -200 Fed = A
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.858 GHz Span 30 MHz| CF Step [Center 1.858 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.6 dBm Occupied Bandwidth Total Power 29.0 dBm
13.444 MHz FreqOffset 13.465 MHz Freq Offset
Transmit Freq Error -354.52 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -340.68 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.42 MHz x dB -26.00 dB x dB Bandwidth 14.42 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-16QAM_15M_CH371500_1857.5(75,0)

OCC-ENDC_5A_n2-64QAM_15M_CH371500_1857.5(75,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _[06:49:51 PMMay 14,2021 [_® [s00 ac ] T [ ALIGNAUTO _[06:51:11 PMMay 14,2021
\ Center Freq 1 857500000 GFiz Radio Std: None quency \ Center Freq 1580000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| . A | CenterFreq|
e 1 GHz| 1 GHz,
-10.0 / \ -10.0 / \
-20.0 / \\hﬂh -20.0 7 / \“
i e T ot T
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.858 GHz Span 30 MHz| CF Step [Center 1.88 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 27.1 dBm Occupied Bandwidth Total Power 30.6 dBm
13.450 MHz FreqOffset 13.500 MHz FreqOffset
Transmit Freq Error -343.89 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -337.01 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.39 MHz x dB -26.00 dB x dB Bandwidth 14.39 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-256QAM_15M_CH371500_1857.5(75,0)

OCC-ENDC_5A_n2-PI12-BPSK_15M_CH376000_1880(75,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _|06:50:56 PMMay 14,2021 2 ac | T [ ALIGNAUTO _|06:50:43 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1880000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
T S e 1 P Sl s S 1 GHz|
-10.0 ! \ -10.0 J/ \
I ol ] I - ] S I
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 30 MHz| CF Step [Center 1.88 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 29.4 dBm
13.463 MHz FreqOffset 13.462 MHz FreqOffset
Transmit Freq Error -348.82 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -343.28 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.39 MHz x dB -26.00 dB x dB Bandwidth 14.48 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_5A_n2-QPSK_15M_CH376000_1880(75,0) OCC-ENDC_5A_n2-16QAM_15M_CH376000_1880(75,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:50:20 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _|06:50:15 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1580000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
PSRN SNV fa i) 1 P . = o 1 GHz,
-10.0 // \VL -10.0 j \\‘
] BT * “ ] 200 i =
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 30 MHz| CF Step [Center 1.88 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.8 dBm Occupied Bandwidth Total Power 26.8 dBm
13.471 MHz FreqOffset 13.450 MHz FreqOffset
Transmit Freq Error -331.75 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -331.25 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.36 MHz x dB -26.00 dB x dB Bandwidth 14.35 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-64QAM_15M_CH376000_1880(75,0)

OCC-ENDC_5A_n2-256QAM_15M_CH376000_1880(75,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:51:42PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _]06:51:55 PMMay 14,2021
\ Center Freq 1562500000 GFiz Radio Std: None quency \ Center Freq 1562500000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
Center Fre Center Fre
e S A T et 1 GH‘: A Tt T W i S, et et 4 GH‘:
-10.0 / \ -10.0 / \\MW
50 / Yo 20 i s
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.903 GHz Span 30 MHz| CF Step [Center 1.903 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.9 dBm Occupied Bandwidth Total Power 29.7 dBm
13.518 MHz FreqOffset 13.487 MHz FreqOffset
Transmit Freq Error -344.17 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -352.36 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.38 MHz x dB -26.00 dB x dB Bandwidth 14.41 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-PI2-BPSK_15M_CH380500_1902.5(75,0)

OCC-ENDC_5A_n2-QPSK_15M_CH380500_1902.5(75,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _|06:52:08 PMMay 14,2021 2 ac| [ AIGNAUTO _|06:52:22 PMMay 14,2021
\ Center Freq 1562500000 GFiz Radio Std: None quency \ Center Freq 1562500000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
byl INPNERY. 4 P 1 GHz,
-10.0 / ‘\L‘m -10.0 / \\v‘
-20.0 > o -20.0 J o e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.903 GHz Span 30 MHz| CF Step [Center 1.903 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.8 dBm Occupied Bandwidth Total Power 28.4 dBm
13.473 MHz FreqOffset 13.487 MHz FreqOffset
Transmit Freq Error -347.23 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -337.60 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.49 MHz x dB -26.00 dB x dB Bandwidth 14.44 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:

OCC-ENDC_5A_n2-16QAM_15M_CH380500_1902.5(75,0)

OCC-ENDC_5A_n2-64QAM_15M_CH380500_1902.5(75,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:52:40 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[06:57:33 PMMay 14,2021
\ Center Freq 1562500000 GFiz Radio Std: None quency \ Center Freq 1860000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-9 Log[———T 11
CenterFreq| —— v P —— | CenterFreq
. 1 GHz] /"’ ) 1 GHz,
-10.0 / \ -10.0 / \
/ ol Scoren
-20.0 - [t oy -20.0
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.903 GHz Span 30 MHz| CF Step [Center 1.86 GHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 26.4 dBm Occupied Bandwidth Total Power 29.4 dBm
13.475 MHz FreqOffset 18.473 MHz FreqOffset
Transmit Freq Error -335.53 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -544.67 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.40 MHz x dB -26.00 dB x dB Bandwidth 20.28 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-256QAM_15M_CH380500_1902.5(75,0)

OCC-ENDC_5A_n2-PI2-BPSK_20M_CH372000_1860(100,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:57:18 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _]06:57:04 PMMay 14,2021
\ Center Freq 1860000000 GFiz Radio Std: None quency \ Center Freq 1860000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T 17 (R ——
/_WMW CenterFreq| | S ey p— - CenterFreq|
1 GHz| 1 GHz,
-10.0 r/ -10.0 / \\
o R ZDD...WWW et o
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.86 GHz Span 30 MHz| CF Step [Center 1.86 GHz Span 30 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.3 dBm Occupied Bandwidth Total Power 28.4 dBm
18.441 MHz FreqOffset 18.440 MHz FreqOffset
Transmit Freq Error -545.43 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -574.35 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.35 MHz x dB -26.00 dB x dB Bandwidth 20.43 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-QPSK_20M_CH372000_1860(100,0)

OCC-ENDC_5A_n2-16QAM_20M_CH372000_1860(100,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _]06:56:49 PMMay 14,2021 2 ac| [ ALIGNAUTO _|06:56:31 PMMay 14,2021
\ Center Freq 1860000000 GFiz Radio Std: None quency \ Center Freq 1860000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T 17 Logl——T 1
- ] Center Freq| CenterFreq|
1 GHz, T 1 GHz,
-10.0 W/ h“W -10.0 // \\
-20.0 -20.0
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.86 GHz Span 30 MHz| CF Step [Center 1.86 GHz Span 30 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.0 dBm Occupied Bandwidth Total Power 25.9 dBm
18.466 MHz FreqOffset 18.440 MHz FreqOffset
Transmit Freq Error -540.31 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -530.80 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.39 MHz x dB -26.00 dB x dB Bandwidth 20.37 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:

OCC-ENDC_5A_n2-64QAM_20M_CH372000_1860(100,0)

OCC-ENDC_5A_n2-256QAM_20M_CH372000_1860(100,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:55:15 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _|06:55:28 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1580000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Logl— T 1 Logl— T 1
pR— — . CenterFreq| e e e\ CenterFreq|
7 GHz, 7 1 GHz,
-10.0 / \ -10.0 / \
200 o \W‘, 200 Mww-«m'/ I g e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 30 MHz| CF Step [Center 1.88 GHz Span 30 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 29.2 dBm Occupied Bandwidth Total Power 29.1 dBm
18.504 MHz FreqOffset 18.453 MHz FreqOffset
Transmit Freq Error -519.63 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -509.29 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.47 MHz x dB -26.00 dB x dB Bandwidth 20.34 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-PI2-BPSK_20M_CH376000_1880(100,0)

OCC-ENDC_5A_n2-QPSK_20M_CH376000_1880(100,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:55:41 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _]06:55:56 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1580000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T 17 Logl— T 1
[P mow—— . CenterF‘::q P u—| Center Freq|
2 1 GHz,
-10.0 / \VII_ -10.0 / \1
oo [ fon) A 00 fet S W gyt
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 30 MHz| CF Step [Center 1.88 GHz Span 30 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.1 dBm Occupied Bandwidth Total Power 27.8 dBm
18.479 MHz FreqOffset 18.505 MHz FreqOffset
Transmit Freq Error -546.33 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -507.49 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.49 MHz x dB -26.00 dB x dB Bandwidth 20.39 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_5A_n2-16QAM_20M_CH376000_1880(100,0)

OCC-ENDC_5A_n2-64QAM_20M_CH376000_1880(100,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _|06:56:12PMMay 14,2021 2 ac| [ ALIGNAUTO _|06:54:56 PMMay 14,2021
\ Center Freq 1880000000 GFiz Radio Std: None quency \ Center Freq 1500000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30,00 dBm 10 dBidiv Ref 30.00 dBm
Logl— T 1 (R ——
CenterFreq| ——— —— P N CenterFreq
T T aesatant 1 GHz] / ™ 1 GHz|
-10.0 / \ -10.0 M.Al/ \w
-20.0 / \ -20.0
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 30 MHz| CF Step [Center 1.9 GHz Span 30 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 25.7 dBm Occupied Bandwidth Total Power 28.9 dBm
18.476 MHz FreqOffset 18.555 MHz FreqOffset
Transmit Freq Error -498.08 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -538.64 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.39 MHz x dB -26.00 dB x dB Bandwidth 20.38 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:

OCC-ENDC_5A_n2-256QAM_20M_CH376000_1880(100,0)

OCC-ENDC_5A_n2-PI2-BPSK_20M_CH380000_1900(100,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:54:41 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _|06:54:26 PMMay 14,2021
\ Center Freq 1500000000 GFiz Radio Std: None quency \ Center Freq 1500000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Logl——T 17 (R ——
[ LA SR SN A — CenterFreq | CenterFreq
1 GHz, 1 GHz,
-10.0 / \ -10.0 / \
PR SN iy [V
-20.0 -20.0
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.9 GHz Span 30 MHz| CF Step [Center 1.9 GHz Span 30 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.6 dBm Occupied Bandwidth Total Power 27.8 dBm
18.517 MHz FreqOffset 18.532 MHz FreqOffset
Transmit Freq Error -548.33 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -569.45 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.40 MHz x dB -26.00 dB x dB Bandwidth 20.43 MHz x dB -26.00 dB

usc

sTATUS.

STATUS.

OCC-ENDC_5A_n2-QPSK_20M_CH380000_1900(100,0)

OCC-ENDC_5A_n2-16QAM_20M_CH380000_1900(100,0)

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _|06:54:11 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _]06:53:56 PMMay 14,2021
\ Center Freq 1500000000 GFiz Radio Std: None quency \ Center Freq 1500000000 GFiz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30,00 dBm
Logl——T 17 Logl— T 1
CenterFreq| CenterFreq|
S D ! ]
] | oh LSS el =N 1 GHz,
-10.0 / ‘1" -10.0 / \\
-20.0 W W -20.0 / \‘ :
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.9 GHz Span 30 MHz| CF Step [Center 1.9 GHz Span 30 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz| FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 27.5 dBm Occupied Bandwidth Total Power 25.3 dBm
18.556 MHz FreqOffset 18.529 MHz FreqOffset
Transmit Freq Error -542.70 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -523.79 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.51 MHz x dB -26.00 dB x dB Bandwidth 20.47 MHz x dB -26.00 dB

usc

sTATUS.

STATUS.

OCC-ENDC_5A_n2-64QAM_20M_CH380000_1900(100,0)

OCC-ENDC_5A_n2-256QAM_20M_CH380000_1900(100,0)
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Report No.: 21504

19R-E3042110012-A

D DEKRA

Product

WCDMA/LTE/5G Mobile Phone

Test Mode

Occupied Bandwidth

Date of Test

2021/05/14

Test Site

CTR

Test Condition

n5 (850MHz)

Keysight Spectrum Analyzer - Occupied BW. ol & ul Keysight Spectrum Analyzer - Occupied BW. ol & ul
[’ Jsoa ac] [ SENSEANT] [ ALIGN AUTO__[02:32:33 PMMay 14,2021 I | [ SENSEANT] [ ALIGN AUTO__[02:32:47 PMMay 14,2021
| Center Freq: 826.500000 MHz Radio Std: None Frequency | Center Freq: 826.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>1/1 = Trig: FreeRun AvglHold:>1/1
#FGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——T 7 Log——T 7
- S v Vo ae— CenterFreq| e | CenterFreq|
826.500000 MHz, 826.500000 MHz,
-10.0 \ -10.0 / \
.20.0 / -20.0 v / \" T
o a7 T oo™
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 826.5 MHz Span 10 MHz| CF Ste| [Center 826.5 MHz Span 10 MHz| CF Ste|
{#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms} 1.000000 MH'; {#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms} 1.000000 MH';
Auto Man Auto Man
Occupied Bandwidth Total Power 32.4 dBm Occupied Bandwidth Total Power 32.1 dBm
4.5138 MHz FreqOffset| 4.4745 MHz FreqOffset|
Transmit Freq Error 857 Hz OBW Power 99.00 % Oh Transmit Freq Error 1.797 kHz OBW Power 99.00 % Oh
x dB Bandwidth 4.968 MHz x dB -26.00 dB x dB Bandwidth 4.930 MHz x dB -26.00 dB
uss sTaTus: uss sTaTus:
OCC-ENDC_30A_n5-P12-BPSK_5M_CH165300_826.5(25,0) OCC-ENDC_30A_n5-QPSK_5M_CH165300_826.5(25,0)
E Keysight Spectrum Analyzer - Occupied BW T e s E Yeysight Spectram Analyzer - Occupied BW T e s
[ r [s0 ac] I SENSEINT] [ ALGNAUTO _[02:33:02PMMay 14,2021 [ r [s0@ ac] I SENSEINT] [ ALIGNAUTO _[02:33:16 PMMay 14,2021
| Center Freq: 826500000 MHz Radio Std: None Frequency Center Freq: 826.500000 MHz Radio Std: None Frequency
=5 Trig: Free Run AvglHold:>1/1 =5 Trig: Free Run AvglHold:>1/1
#FGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log—— T ———
o CenterFreq| CenterFreq|
/ﬁ 826.500000 MHz| = M 826.500000 MHz|
-10.0 / \\ 100 // \\
400 400
-50.0 -50.0
-60.0 -60.0
[Center 826.5 MHz Span 10 MHz| CF Ste| [Center 826.5 MHz Span 10 MHz| CF Ste|
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MH'; FiRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MH';
Auto Man Auto Man
Occupied Bandwidth Total Power 31.1 dBm Occupied Bandwidth Total Power 30.5 dBm
4.4855 MHz FreqOffset 4.4856 MHz FreqOffset
Transmit Freq Error 6.185 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -4.714 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.918 MHz x dB -26.00 dB x dB Bandwidth 4.903 MHz x dB -26.00 dB
usa sTaTus: usa sTaTus:
OCC-ENDC_30A_n5-16QAM_5M_CH165300_826.5(25,0) OCC-ENDC_30A_n5-64QAM_5M_CH165300_826.5(25,0)
B Keysight Spectrum Analyzer - Occupied BW =R B Keysi yzer - Occupied BW lole
I | [ SENSEIN [ ALIGNAUTO _[02:33:37 PMMay 14,2021 I | [ SENSEINT] [ ALIGNAUTO _[02:35:08PMMay 14,2021
| Center Freq: 826.500000 MHz Radio Std: None q y | Center Freq: 836.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>1/1 = Trig: FreeRun AvglHold:>1/1
AFGain:Low  #Atten: 30 dB Radio Device: BTS AFGain:Low  #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 26.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log—— T [og fm—r
0. CenterFreq| 0. CenterFreq|
R e 826500000 MHz| / i 836500000 MHz|
/ § / \
. ey e —— Sl
00 bW e Wt 200
-40.0 -40.0
-50.0 -50.0
500 500
[Center 826.5 MHz Span 10 MHz| CF Ste [Center 836.5 MHz Span 10 MHz| CF Ste
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH'i
Auto Man Auto Man
Occupied Bandwidth Total Power 28.7 dBm Occupied Bandwidth Total Power 32.5dBm
4.4775 MHz FreqOffset] 4.5075 MHz FreqOffset]
Transmit Freq Error 2.849 kHz OBW Power 99.00 % O+ Transmit Freq Error -4.777TkHz ~ OBW Power 99.00 % OH
x dB Bandwidth 4.906 MHz x dB -26.00 dB x dB Bandwidth 4.917 MHz x dB -26.00 dB
use sTaTus. use sTaTus.

OCC-ENDC_30A_n5-256QAM_5M_CH165300_826.5(25,0)

OCC-ENDC_30A_n5-PI2-BPSK_5M_CH167300_836.5(25,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO [02:34:52PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[02:34:36 PMMay 14,2021
\ Center Freq 536,500000 MHz Radio Std: None quency \ Center Freq 536,500000 MHz Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 7 Trig: FreeRun AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
IS PUSPN P IR SUNPURA PN SR
i ™ 836.500000 MHz, /ﬁ ™ 836.500000 MHz,
-10.0 m/ \ -10.0 / \
-200 -200 -/“/{ \'\
S SIS
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 10 MHz| CF Step [Center 836.5 MHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 32.2dBm Occupied Bandwidth Total Power 31.2dBm
4.4823 MHz FreqOffset 4.4879 MHz FreqOffset
Transmit Freq Error -9.189 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -5.359 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.953 MHz x dB -26.00 dB x dB Bandwidth 4.944 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-QPSK_5M_CH167300_836.5(25,0) OCC-ENDC_30A_n5-16QAM_5M_CH167300_836.5(25,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _[02:34:18 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[02:34:00 PMMay 14,2021
\ Center Freq 536,500000 MHz Radio Std: None quency \ Center Freq 536,500000 MHz Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 7 Trig: FreeRun AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
= NP CenterFreq| CenterFreq|
836500000 MHz| S 836500000 MHz|
-10.0 / \ -10.0 »/ \
-200 o »-/ 200 w"m\l"/ \r\ur\ Ty
300 200 preraen N AV AN
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 10 MHz| CF Step [Center 836.5 MHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.6 dBm Occupied Bandwidth Total Power 28.7 dBm
4.4841 MHz FreqOffset 4.4738 MHz FreqOffset
Transmit Freq Error -8.228 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -3.683 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.902 MHz x dB -26.00 dB x dB Bandwidth 4.886 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-64QAM_5M_CH167300_836.5(25,0) OCC-ENDC_30A_n5-256QAM_5M_CH167300_836.5(25,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO [02:35:36 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[02:35:50 PMMay 14,2021
\ Center Freq 846,500000 WHz Radio Std: None quency \ Center Freq 846,500000 MHz Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 7 Trig: FreeRun AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
- N ~ = CenterFreq| s - ~3 CenterFreq|
i T 846.500000 MHz| v 846.500000 MHz,
-10.0 / \ -10.0 / \”
200 / -200 oot Gass
o ENTTN S U 0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 846.5 MHz Span 10 MHz| CF Step [Center 846.5 MHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 32.3 dBm Occupied Bandwidth Total Power 32.0 dBm
4.5121 MHz FreqOffset 4.4723 MHz FreqOffset
Transmit Freq Error -2.864 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -6.162 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.942 MHz x dB -26.00 dB x dB Bandwidth 4.942 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_30A_n5-PI2-BPSK_5M_CH167880_846.5(25,

0)

OCC-ENDC_30A_n5-QPSK_5M_CH167880_846.5(25,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:36:05 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[02:36:21 PMMay 14,2021
\ Center Freq B4E B0 Wz Radio Std: None quency \ Center Freq 4SBT0 Wz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
- M 846.500000 MHz ~ ] = 846.500000 MHz
-10.0 /j \ -10.0 II \\
-20.0 "/ -20.0 W/ \\
prrarns ™t — LisammnmMpsde st TN rhn]
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 846.5 MHz Span 10 MHz| CF Step [Center 846.5 MHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 31.1dBm Occupied Bandwidth Total Power 30.5 dBm
4.4814 MHz FreqOffset 4.4800 MHz FreqOffset
Transmit Freq Error -1.226 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -10.839 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.916 MHz x dB -26.00 dB x dB Bandwidth 4.919 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-16QAM_5M_CH167880_846.5(25,0) OCC-ENDC_30A_n5-64QAM_5M_CH167880_846.5(25,0)
@ K:'yyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:36:40 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[02:45:11 PMMay 14,2021
\ Center Freq B4E B0 Wz Radio Std: None quency \ Center Freq 25000000 W Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| e e ~ CenterFreq|
R e e 846500000 MHz| i 829000000 MH|
-10.0 /./ \\ -10.0 // \\
-200 200 | —— yourry A oA
300 " e ey L 300
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 846.5 MHz Span 10 MHz| CF Step [Center 829 MHz Span 20 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.6 dBm Occupied Bandwidth Total Power 32.0 dBm
4.4741 MHz FreqOffset 9.0607 MHz FreqOffset
Transmit Freq Error -5.643 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -150.75 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.929 MHz x dB -26.00 dB x dB Bandwidth 9.951 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-256QAM_5M_CH167880_846.5(25,0) OCC-ENDC_30A_n5-PI2-BPSK_10M_CH165800_829(50,0)
@ K:'yyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:45:26 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[02:45:39 PMMay 14,2021
\ Center Freq 2500000 W Radio Std: None quency \ Center Freq 25000000 W Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
NS e SN S e CenterFreq| PR — Y CenterFreq|
X 829.000000 MHz| i 829.000000 MHz|
] . : .
200 - by o 200 - 4 iy
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 829 MHz Span 20 MHz| CF Step [Center 829 MHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 31.6 dBm Occupied Bandwidth Total Power 30.7 dBm
9.1163 MHz FreqOffset 9.0625 MHz FreqOffset
Transmit Freq Error -134.07 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -153.15 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.02 MHz x dB -26.00 dB x dB Bandwidth 9.945 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_30A_n5-QPSK_10M_CH165800_829(50,0)

OCC-ENDC_30A_n5-16QAM_10M_CH165800_829(50,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

B szyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:45:55 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[02:46:11 PMMay 14,2021
\ Center Freq 2500000 W Radio Std: None quency \ Center Freq 2500000 Wz Radio Std: None quency
=5 Trig: Fi Avg|Hold:>1/1 =5 Trig: Fi Avg|Hold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
7~ P P CenterFreq| PR CenterFreq|
829.000000 MHz e §29.000000 MHz
100 / \ 100 m/ \VT
200 S— S e 200 YRS e 1 wmm‘m y v (o
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 829 MHz Span 20 MHz| CF Step [Center 829 MHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 28.2 dBm
9.0409 MHz FreqOffset 9.0506 MHz FreqOffset
Transmit Freq Error -184.64 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -155.25 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.861 MHz x dB -26.00 dB x dB Bandwidth 10.06 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-64QAM_10M_CH165800_829(50,0) OCC-ENDC_30A_n5-256QAM_10M_CH165800_829(50,0)
B szyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:47:44 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[02:47:26 PMMay 14,2021
\ Center Freq 3BT Wz Radio Std: None quency \ Center Freq B35BT W Radio Std: None quency
=5 Trig: Fi AvglHold:>1/1 =5 Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
[~ T e S — CenterFreq| 7~ Y VLV N S | CenterFreq|
7 836.500000 MHz, ] 836.500000 MHz,
-10.0 / \ -10.0 ‘w// \\"wm
200 / \-‘W 200 sl s
for = et
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 20 MHz| CF Step [Center 836.5 MHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 32.1dBm Occupied Bandwidth Total Power 31.7 dBm
9.0597 MHz FreqOffset 9.1006 MHz FreqOffset
Transmit Freq Error -178.84 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -165.74 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.939 MHz x dB -26.00 dB x dB Bandwidth 9.953 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-PI2-BPSK_10M_CH167300_836.5(50,0) OCC-ENDC_30A_n5-QPSK_10M_CH167300_836.5(50,0)
B szyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:47:09 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO [02:46:48 P May 14,2021
\ Center Freq 3BT Wz Radio Std: None quency \ Center Freq B35BT W Radio Std: None quency
=5 Trig: Fi AvglHold:>1/1 =5 Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
E—— Center Freq| e P L Center Freq|
836.500000 MHz| 836.500000 MHz,
-10.0 / \ -10.0 / ‘\
I Mol Lo m
200 20.0 o e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 20 MHz| CF Step [Center 836.5 MHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 30.4 dBm
9.0669 MHz FreqOffset 9.0524 MHz FreqOffset
Transmit Freq Error -164.74 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -202.01 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.00 MHz x dB -26.00 dB x dB Bandwidth 9.888 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_30A_n5-16QAM_10M_CH167300_836.5(50,0)

OCC-ENDC_30A_n5-64QAM_10M_CH167300_836.5(50,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ szyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ AIGNAUTO _[02:46:32PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[02:48:11 PMMay 14,2021
\ Center Freq B3 B00000 Wz Radio Std: None quency \ Center Freq B4 00000 W Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| = T N CenterFreq|
P e e e e e 836.500000 MHz i ; 844,000000 MHz
-10.0 / -10.0 / \
) S ——F - Y I — A
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 20 MHz| CF Step [Center 844 MHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.2 dBm Occupied Bandwidth Total Power 32.0 dBm
9.0547 MHz FreqOffset 9.0383 MHz FreqOffset
Transmit Freq Error -177.49 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -177.24 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.937 MHz x dB -26.00 dB x dB Bandwidth 9.916 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-256QAM_10M_CH167300_836.5(50,0) OCC-ENDC_30A_n5-PI2-BPSK_10M_CH168800_844(50,0)
@ szyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:48:25 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO [02:48:41 P May 14,2021
\ Genter Freg: B4 00000 W Radio Std: None quency \ Center Freq B4 00000 W Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
[ e A ] CenterFreq| e e S v S — CenterFreq|
844.000000 MHz, 844.000000 MHz|
-10.0 ‘w‘y/ \L -10.0 ”J/ \
200 d st 20 0 frasnsthap T \\Lm'_«. " ]
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 844 MHz Span 20 MHz| CF Step [Center 844 MHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 31.7 dBm Occupied Bandwidth Total Power 30.8 dBm
9.0797 MHz FreqOffset 9.0602 MHz FreqOffset
Transmit Freq Error -163.33 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -161.63 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.883 MHz x dB -26.00 dB x dB Bandwidth 9.981 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-QPSK_10M_CH168800_844(50,0) OCC-ENDC_30A_n5-16QAM_10M_CH168800_844(50,0)
@ szyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[02:48:58 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[02:49:15 PMMay 14,2021
\ Genter Freg: B4 00000 W Radio Std: None quency \ Center Freq B4 00000 W Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10dBidiv___ Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og I e
CenterFreq| CenterFreq|
] SR Ey
/1 R A 844.000000 MHz Ssal L. s 844.000000 MHz
-10.0 / \ -10.0 '/ \4
200 o [ 200 i Vi,
T U Y £ inid VI A
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 844 MHz Span 20 MHz| CF Step [Center 844 MHz Span 20 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 28.2 dBm
9.0496 MHz FreqOffset 9.0505 MHz FreqOffset
Transmit Freq Error -195.18 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -170.43 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.916 MHz x dB -26.00 dB x dB Bandwidth 9.986 MHz x dB -26.00 dB

usc

sTATUS.

STATUS.

OCC-ENDC_30A_n5-64QAM_10M_CH168800_844(50,0)

OCC-ENDC_30A_n5-256QAM_10M_CH168800_844(50,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _[02:54:55 PMMay 14,2021 2 ac| [ ALIGNAUTO _[02:55:28 PMMay 14,2021
\ Center Freq 551,500000 MHz Radio Std: None quency \ Center Freq 551,500000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
ot ~ I | Center Freq| Jofrre] PO W Center Freq|
831500000 MHz, 831500000 MHz|
-10.0 / \ -10.0 f \
200 / 200 - / St
WP R == rat
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 831.5 MHz Span 30 MHz| CF Step [Center 831.5 MHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 32.1 dBm Occupied Bandwidth Total Power 31.9 dBm
13.482 MHz FreqOffset 13.446 MHz FreqOffset
Transmit Freq Error -338.18 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -348.48 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.38 MHz x dB -26.00 dB x dB Bandwidth 14.37 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-P12-BPSK_15M_CH166300_831.5(75,0) OCC-ENDC_30A_n5-QPSK_15M_CH166300_831.5(75,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _[02:55:45 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[02:56:00 PMMay 14,2021
\ Center Freq 551,500000 MHz Radio Std: None quency \ Center Freq 551,500000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
RV WS
/MW 831,500000 MHz S shad s dasa n 831,500000 MHz
-10.0 / \ -10.0 / \
[0 / Mo 20 / kW
aaahadll IS v, e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 831.5 MHz Span 30 MHz| CF Step [Center 831.5 MHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 31.1 dBm Occupied Bandwidth Total Power 30.5 dBm
13.438 MHz FreqOffset 13.453 MHz FreqOffset
Transmit Freq Error -344.84 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -333.50 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.41 MHz x dB -26.00 dB x dB Bandwidth 14.47 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-16QAM_15M_CH166300_831.5(75,0) OCC-ENDC_30A_n5-64QAM_15M_CH166300_831.5(75,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _[02:56:16 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[02:58:00 PMMay 14,2021
\ Center Freq 551,500000 MHz Radio Std: None quency \ Center Freq 536,500000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| A CenterFreq|
e e 831.500000 MHz, 1 836.500000 MHz,
-10.0 l \ -10.0 / \
200 J# \“m 200 ‘/ L\““-W
o
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 831.5 MHz Span 30 MHz| CF Step [Center 836.5 MHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 28.4 dBm Occupied Bandwidth Total Power 32.2dBm
13.438 MHz FreqOffset 13.501 MHz FreqOffset
Transmit Freq Error -335.34 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -350.34 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.32 MHz x dB -26.00 dB x dB Bandwidth 14.36 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_30A_n5-256QAM_15M_CH166300_831.5(75,0)

OCC-ENDC_30A_n5-PI2-BPSK_15M_CH167300_836.5(75,0)
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Report No.: 2150419R-E3042110012-A

D DEKRA

@ K:'yngprlmmAni?ym Occupied BW == @ K:'yngprlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _[02:57:44 PMMay 14,2021 2 ac | [ ALIGNAUTO _[02:57:27 PMMay 14,2021
\ Center Freq 536,500000 MHz Radio Std: None quency \ Center Freq 536,500000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
o ey ey A Center Freq| [ - A Center Freq|
836.500000 MHz, 836.500000 MHz,
-10.0 / \ -10.0 / \
200 v/ L 200 pod N
[t oy [t T
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 30 MHz| CF Step [Center 836.5 MHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 32.0 dBm Occupied Bandwidth Total Power 31.2dBm
13.461 MHz FreqOffset 13.467 MHz FreqOffset
Transmit Freq Error -361.92 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -352.03 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.38 MHz x dB -26.00 dB x dB Bandwidth 14.47 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-QPSK_15M_CH167300_836.5(75,0) OCC-ENDC_30A_n5-16QAM_15M_CH167300_836.5(75,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _[02:57:10 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[02:56:53 PMMay 14,2021
\ Center Freq 536,500000 MHz Radio Std: None quency \ Center Freq 536,500000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| CenterFreq|
/MMW 836.500000 MHz e ] 836.500000 MHz
-10.0 / \ -10.0 / \
1] LV O / N
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 30 MHz| CF Step [Center 836.5 MHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 30.6 dBm Occupied Bandwidth Total Power 28.5 dBm
13.467 MHz FreqOffset 13.443 MHz FreqOffset
Transmit Freq Error -345.86 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -347.33 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.36 MHz x dB -26.00 dB x dB Bandwidth 14.40 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-64QAM_15M_CH167300_836.5(75,0) OCC-ENDC_30A_n5-256QAM_15M_CH167300_836.5(75,0)
@ K:'yngprlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S0 Ac | T [ ALIGNAUTO _[02:58:29 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _|02:58:44 PMMay 14,2021
\ Center Freq 841,500000 MHz Radio Std: None quency \ Center Freq 841500000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
7 CenterFreq| o Py ] CenterFreq|
841500000 MHz, 841500000 MHz,
-10.0 / \ -10.0 / \
200 e o0 kst il |,
R e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 841.5 MHz Span 30 MHz| CF Step [Center 841.5 MHz Span 30 MHz| CF Step
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 32.2dBm Occupied Bandwidth Total Power 32.0 dBm
13.502 MHz FreqOffset 13.479 MHz FreqOffset
Transmit Freq Error -354.87 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -367.48 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.34 MHz x dB -26.00 dB x dB Bandwidth 14.37 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_30A_n5-PI2-BPSK_15M_CH168300_841.5(75,0)

OCC-ENDC_30A_n5-QPSK_15M_CH168300_841.5(75,0)
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D DEKRA

i szygms;xnmmnmrym Gecupied BW T o e
AC | I [ ALIGNAUTO _[02:58:59 PMMay 14,2021
\ Center Freq 841500000 MHz Radio Std: None quency
oo Trig:Fi AvglHold:>1/1
aFGaintow > #Aten 30 dB Radio Device: BTS
Ref Offset 28.8 dB

10 dBidiv Ref 30.00 dBm

R E—
CenterFreq|

841.500000 MHz|

i szygms;xnmmnmrym Gecupied BW T o e
2 ac | T [ ALIGNAUTO _[02:59:15 PMMay 14,2021
\ Center Freq 841,500000 MHz Radio Std: None quency
oo Trig: Fi AvglHold:>1/1
aFGaintow > Ao 30 dB Radio Device: BTS
Ref Offset 28.8 dB

10 dBidiv Ref 30.00 dBm

R E—
CenterFreq|

841.500000 MHz|

[-10.0 {

200

[-10.0 r

200 METIYS

LT
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 841.5 MHz Span 30 MHz| CF Ste| [Center 841.5 MHz Span 30 MHz| CF Ste|
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MH'; FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MH';
Auto Man Auto Man
Occupied Bandwidth Total Power 31.1 dBm Occupied Bandwidth Total Power 30.6 dBm
13.457 MHz FreqOffset 13.478 MHz FreqOffset
Transmit Freq Error -363.94 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -351.19 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.32 MHz x dB -26.00 dB x dB Bandwidth 14.41 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-16QAM_15M_CH168300_841.5(75,0) OCC-ENDC_30A_n5-64QAM_15M_CH168300_841.5(75,0)
E K:'yngprlmm oy O((up\:dl?w T o e [BE Keysight Spectrum Analyzer - Occupied BW. T o e
S04 T [ ALIGNAUTO _[02:59:32 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[03:04:17 PMMay 14,2021
\ Center Freq 841,500000 MHz Radio Std: None quency \ Center Freq 534000000 WHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| [ T Center Freq|
O e e 841.500000 MHz / \11 834.000000 MHz
-10.0 / \ -10.0 / L\\l
200 / ‘\ -20.0 ‘/
AT e LY S Y
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 841.5 MHz Span 30 MHz| CF Ste| [Center 834 MHz Span 40 MHz| CF Ste|
FfRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MH'; FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MH';
Auto Man Auto Man
Occupied Bandwidth Total Power 28.6 dBm Occupied Bandwidth Total Power 30.8 dBm
13.454 MHz FreqOffset 18.476 MHz FreqOffset
Transmit Freq Error -352.12 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -516.04 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 14.47 MHz x dB -26.00 dB x dB Bandwidth 20.34 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-256QAM_15M_CH168300_841.5(75,0) OCC-ENDC_30A_n5-PI2-BPSK_20M_CH166800_834(100,0)
E K:'yngprlmm oy O((up\:dl?w T o e [BE Keysight Spectrum Analyzer - Occupied BW. T o e
S04 T [ ALIGNAUTO _]03:04:30 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[03:04:43 PMMay 14,2021
\ Center Freq 534000000 WHz Radio Std: None quency \ Center Freq 534000000 WHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
o CenterFreq| e e T e W | Center Freq|
/,,‘,., 834.000000 MHz| //W Y 834.000000 MHz|
-10.0 / \ -10.0 / \
200 Lo b s, TV 200 I S i e 1 SV
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 834 MHz Span 40 MHz| CF Ste| [Center 834 MHz Span 40 MHz| CF Ste|
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MH'; FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MH';
Auto Man Auto Man
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 29.8 dBm
18.444 MHz FreqOffset 18.416 MHz FreqOffset
Transmit Freq Error -533.81 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -553.18 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.36 MHz x dB -26.00 dB x dB Bandwidth 20.35 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_30A_n5-QPSK_20M_CH166800_834(100,0)

OCC-ENDC_30A_n5-16QAM_20M_CH166800_834(100,0)
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D DEKRA

@ szyngpxlmmAni?ym Occupied BW == @ szyngpxlmmAni?ym Occupied BW ==
Ac | T [ ALIGNAUTO _]03:04:58 PMMay 14,2021 2 ac | [ AIGNAUTO _[03:05:12PMMay 14,2021
\ Center Freq B3 00000 W Radio Std: None quency \ Center Freq B3 00000 Wz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
e S S S—— CenterFreq| CenterFreq|
7 834.000000 MHz, 834.000000 MHz|
-10.0 / \ -10.0 / \.
00 atott! S e 20 s Nl i
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 834 MHz Span 40 MHz| CF Step [Center 834 MHz Span 40 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz, FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz,
Auto Man Auto Man
Occupied Bandwidth Total Power 29.5 dBm Occupied Bandwidth Total Power 27.2 dBm
18.440 MHz FreqOffset 18.431 MHz FreqOffset
Transmit Freq Error -524.76 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -502.11 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.30 MHz x dB -26.00 dB x dB Bandwidth 20.22 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_30A_n5-64QAM_20M_CH166800_834(100,0) OCC-ENDC_30A_n5-256QAM_20M_CH166800_834(100,0)
@ K:'yyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[03:06:41 PMMay 14,2021 [ r [soe ac] T [ ALIGNAUTO _[03:06:24 PMMay 14,2021
\ Center Freq 3BT Wz Radio Std: None quency \ Center Freq B35BT W Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
7 ~ CenterFreq| 1 Center Freq|
i i 836.500000 MHz, 7 X 836.500000 MHz,
-10.0 / \\M -10.0 4,,.]'/ \
200 N " 200 O W\W-'MWWWL
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 40 MHz| CF Step [Center 836.5 MHz Span 40 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz, FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz,
Auto Man Auto Man
Occupied Bandwidth Total Power 30.9 dBm Occupied Bandwidth Total Power 30.8 dBm
18.520 MHz FreqOffset 18.455 MHz FreqOffset
Transmit Freq Error -515.63 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -533.55 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.24 MHz x dB -26.00 dB x dB Bandwidth 20.38 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-P12-BPSK_20M_CH167300_836.5(100,0) OCC-ENDC_30A_n5-QPSK_20M_CH167300_836.5(100,0)
@ K:'yyngpxlmm - == B Keysight Spectrum Analyzer - Occupied BW ==
S04 T [ ALIGNAUTO _[03:06:08 PMMay 14,2021 [ r [s0o ac] T [ ALIGNAUTO _[03:05:50 PMMay 14,2021
\ Center Freq 3BT Wz Radio Std: None quency \ Center Freq B35BT W Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
[~ ! Center Freq| [t TN NS | Center Freq|
7 5 836.500000 MHz| 7 836.500000 MHz,
-10.0 Wf \ -10.0 N/ \\.)MM\
T - i e 200 bbb it el e,
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 40 MHz| CF Step [Center 836.5 MHz Span 40 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz, FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz,
Auto Man Auto Man
Occupied Bandwidth Total Power 29.9 dBm Occupied Bandwidth Total Power 29.4 dBm
18.479 MHz FreqOffset 18.475 MHz FreqOffset
Transmit Freq Error -560.82 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -532.62 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.44 MHz x dB -26.00 dB x dB Bandwidth 20.34 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_30A_n5-16QAM_20M_CH167300_836.5(100,0)

OCC-ENDC_30A_n5-64QAM_20M_CH167300_836.5(100,0)
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D DEKRA

@ K:'yngprlmm - == @ K:'yngprlmm - ==
S04 T [ ALIGNAUTO _[03:05:35 PMMay 14,2021 S0 Ac | T [ ALIGNAUTO _[03:07:03 PMMay 14,2021
\ Center Freq 536,500000 MHz Radio Std: None quency \ Center Freq 535,000000 WHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
A R CenterFreq| CenterFreq|
836.500000 MHz, 7 T 839.000000 MHz|
100 / \ 100 / \
200 P \u...u PR " 200 N \ .
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 40 MHz| CF Step [Center 839 MHz Span 40 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz, FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz,
Auto Man Auto Man
Occupied Bandwidth Total Power 27.3 dBm Occupied Bandwidth Total Power 31.0 dBm
18.458 MHz FreqOffset 18.539 MHz FreqOffset
Transmit Freq Error -511.03 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -535.46 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.39 MHz x dB -26.00 dB x dB Bandwidth 20.36 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:

OCC-ENDC_30A_n5-256QAM_20M_CH167300_836.5(100,0)

OCC-ENDC_30A_n5-PI2-BPSK_20M_CH167800_839(100,0)

@ K:'yngprlmm - == @ K:'yngprlmm - ==
S04 T [ ALIGNAUTO _[03:07:19 PMMay 14,2021 S0 Ac | T [ ALIGNAUTO _[03:07:35 PMMay 14,2021
\ Center Freq 535,000000 WHz Radio Std: None quency \ Center Freq 535,000000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
CenterFreq| o R e e T CenterFreq|
] i 839.000000 MHz| 7 5 839.000000 MHz|
100 A»\l(/ \‘ 100 M)J \
200 “ i Y 200 gty o e P
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 839 MHz Span 40 MHz| CF Step [Center 839 MHz Span 40 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz, FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz,
Auto Man Auto Man
Occupied Bandwidth Total Power 30.9 dBm Occupied Bandwidth Total Power 30.0 dBm
18.473 MHz FreqOffset 18.492 MHz FreqOffset
Transmit Freq Error -565.44 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -571.78 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.28 MHz x dB -26.00 dB x dB Bandwidth 20.33 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.
OCC-ENDC_30A_n5-QPSK_20M_CH167800_839(100,0) OCC-ENDC_30A_n5-16QAM_20M_CH167800_839(100,0)
@ K:'yngprlmm - == @ K:'yngprlmm - ==
S04 T [ ALIGNAUTO _[03:07:51 PMMay 14,2021 S0 Ac | T [ ALIGNAUTO _[03:08:09 PMMay 14,2021
\ Center Freq 535,000000 WHz Radio Std: None quency \ Center Freq 535,000000 MHz Radio Std: None quency
o Trig: Fi AvglHold:>1/1 o Trig: Fi AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
[ i o CenterFreq| ] CenterFreq|
7 839.000000 MHz| 839.000000 MHz|
100 M// \ 100 J/ \
200 * w“‘“‘”""‘h—vn{m 200 AR g el
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 839 MHz Span 40 MHz| CF Step [Center 839 MHz Span 40 MHz| CF Step
FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz, FiRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz,
Auto Man Auto Man
Occupied Bandwidth Total Power 29.6 dBm Occupied Bandwidth Total Power 27.5 dBm
18.497 MHz FreqOffset 18.469 MHz FreqOffset
Transmit Freq Error -550.10 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -534.14 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.41 MHz x dB -26.00 dB x dB Bandwidth 20.42 MHz x dB -26.00 dB

usc

sTATUS.

STATUS.

OCC-ENDC_30A_n5-64QAM_20M_CH167800_839(100,0)

OCC-ENDC_30A_n5-256QAM_20M_CH167800_839(100,0)

IProduct

WCDMA/LTE/5G Mobile Phone
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D DEKRA

Test Mode

Occupied Bandwidth

Date of Test

2021/05/19

Test Site

CTR

Test Condition

n66 (1700MHz)

E K:'yngprlmm oy oeceo T o e E K:'yngprlmm Ol T o e
S0 Ac | T [ ALIGNAUTO _[01:50:10 AM May 19, 2021 S0 Ac | T [ ALIGNAUTO [01:50:41 AM May 19, 2021
] Genter Freq 17125000»0 GHz Radio Std: None quency ] Genter Freq 17125000»0 GHz Radio Std: None quency
o Trig: AvglHold:>1/1 = Trig: AvglHold:>1/1
#FGain:Low #Anen 30 dB Radio Device: BTS #FGain:Low #Anen 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
R E— R E—
Tl Center Freq| n Center Freq|
/'A = 1712500000 GHz| & M 1712500000 GHz|
100 ’j \ 100 / \“
200 o, 155N IR S v [ .
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.713 GHz Span 10 MHz| CF Step [Center 1.713 GHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 31.6 dBm Occupied Bandwidth Total Power 31.2dBm
4.4690 MHz FreqOffset 4.5058 MHz FreqOffset
Transmit Freq Error -5.598 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 1.563 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.962 MHz x dB -26.00 dB x dB Bandwidth 4.955 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus:
OCC-ENDC_12A_n66-PI12-BPSK_5M_CH342500_1712.5(25,0) OCC-ENDC_12A_n66-QPSK_5M_CH342500_1712.5(25,0)
Keysight Spectrum Analyzer - Occupied BW. == Keysight Spectrum Analyzer - Occupied BW. ==
[ r [soa ac] I NSEINT [ ALIGN AUTO__[01:55:28 AM May 19, 2021 [ r [soa ac] [ NSEINT [ ALIGN AUTO_[01:51:12 AM May19, 2021
‘ Center Freq 1.712500000 GHz Radio Std: None Frequency ‘ Center Freq 1.712500000 GHz Radio Std: None Frequency
Trig: Free Run AvglHold:>1/1 Trig: Free Run AvglHold:>1/1
#FGain:Low  #Atten: 30 dB Radio Device: BTS AFGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
10 dB/div Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log—— T 7 L og p— =0
0. CenterFreq| 0. CenterFreq|
1.712500000 GHz| 1.712500000 GHz|
100 / '\' 100 / \
200 M g MW oo 200 ,..,-/u/ i,
e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.713 GHz Span 10 MHz| CF Ste [Center 1.713 GHz Span 10 MHz| CF Ste
f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms} 1.000000 MH'; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms} 1.000000 MH';
- N Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.2 dBm Occupied Bandwidth Total Power 29.8 dBm
4.4817 MHz FreqOffset] 4.4836 MHz FreqOffset]
Transmit Freq Error -7.431 kHz OBW Power 99.00 % O Transmit Freq Error -3.687 kHz OBW Power 99.00 % Oh
x dB Bandwidth 4.968 MHz x dB -26.00 dB x dB Bandwidth 4.894 MHz x dB -26.00 dB
use sTaTus. use sTaTus:
OCC-ENDC_12A_n66-16QAM_5M_CH342500_1712.5(25,0) OCC-ENDC_12A_n66-64QAM_5M_CH342500_1712.5(25,0)
E K:'yngprlmm oy O((up\:dl?w T o e i K:'yngprlmm e O((up\:dl?w T o e
S0 Ac | T SENSEAN [ ALIGNAUTO [01:51:30 AM May 19, 2021 S0 Ac | T NSEIN [ ALIGNAUTO [01:52:49 AM May 19, 2021
\ Center Freq: 1.712500000 GHz Radio Std: None quency \ Center Freq: 1.745000000 GHz Radio Std: None quency
7 Trig: FreeRun AvglHold:>1/1 7 Trig: FreeRun AvglHold:>1/1
#FGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 28.8 dB Ref Offset 28.8 dB
1LO dBidiy Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
o T ] 17 ]
CenterFreq| |2 Sy ~ T CenterFreq|
a 1.712500000 GHz| 1. GHz,
100 / \" -10.0 / \\
200 K 200 e, - hy
0 P W v D 50
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.713 GHz Span 10 MHz| CF Step [Center 1.745 GHz Span 10 MHz| CF Step
FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms) 1.000000 MHz|
Auto Man Auto Man
Occupied Bandwidth Total Power 27.9 dBm Occupied Bandwidth Total Power 32.4 dBm
4.4972 MHz FreqOffset 4.4862 MHz FreqOffset
Transmit Freq Error -8.952 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -8.471 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 4.930 MHz x dB -26.00 dB x dB Bandwidth 4.915 MHz x dB -26.00 dB
usa sTaTus. usa sTaTus.

OCC-ENDC_12A_n66-256QAM_5M_CH342500_1712.5(25,0)

OCC-ENDC_12A_n66-PI2-BPSK_5M_CH349000_1745(25,0)
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